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Body assembly and accessory
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A498BT1-6A-1 10.1-HUHA R A F4—1 BODY ASSEMBLY AND ACCESSORY-1

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT5783-M12X32 VAV BN BOLT 4 2011-11_
1 |GBT5783-M12X32 Ay BS 1o BOLT 4 2011-11_
10 |GBT70-M12X90 7S A L S 4T SCREW 2 2011-11_
11 [490BT-13004 KRAERY FLYWHEEL HOUSING GASKET 1 2011-11_
12 [100X125X12 i E OIL SEAL 1 2011-11_
13 |490B-01009 1258 PLUG 58 1
14 |495B—01008A JETE A RS REAR CAMSHAFT BUSH 1 2011-11_
15.16 [495B-01022A/01026A IEHE THRUST SHIM 2
17 |A498B-01019A TR MAIN BEARING BOLT 10
18 |490B-01018 F AR IR P MAIN BEARING BOLT WASHER 10 2011-11_
19 |A498B-01023 JEER REAR MAIN BEARING COVER 1 2011-11_
2 |GBT93-12 g WASHER 8 2011-11_
20.21 |495B-01033A/01034A TN FL A AT MAIN BEARING 4
22 |490B-01027 oK PLUG 1 2011-11_
23 | A498B-01032 F R MAIN BEARING COVER 4 2011-11_
24 | A498B-01001 GiJREN BLOCK 1 2011-11_
24 |A498B-01001 Ui|REN BLOCK 1 2011-11_
25 |GBT119.2-B8X20 [ A PIN 2 2011-11_
26 |GBT119.2-B10X25 [ PIN 2 2011-11_
27 [490B-01080 WL 2E 15 BOWL SHIM 15 2
28 |490B-01029 JZFER1/8 SCREW PLUG R1/8 6
29 [490B-34009 OFU 5 4} 18] O RING 1 2011-11_
3 |490BT-13001 KR Flywheel Housing 1 2011-11_
30 |490B-01071 WL E e OIL FILTER GASKET 1 2011-11_
31 [490B-01072 LTI e Al OIL FILTER BACK PLATE 1 2011-11_




Body assembly and accessory

HLAF B B B BT




A498BT1-6A—1 10.1-H1LHA B K ftfE—1(%%)

2 li%=s ZF B ;
No. Code Description Quantity Remark
32 |490B-01073 BLIHIE TS 24 OIL FILTER GASKET 1 2011-11_
33 [490B-01076B SR A AR FUEL FILTER BACK PLATE 1 2011-11_
34 |GBT93-8 8 WASHER 8 11 2011-11_
35  |GBT5783-M8X22 VAV BN BOLT 4 2011-11_
36 [490B-01002A SR () CYLINDER COVER BOLT (1) 14 2011-11_
36 [490B-01003A ST () CYLINDER COVER BOLT (2) 4 2011-11_
37  [490B-01044 AL SR CYLINDER COVER BOLT WASHER 18
38 |A498B-01005 SEE CYLINDER LINER 4 2011-11_
39 |495B-01050 Wi ZE 160 1
4 |495B-01047 WL 250 BOWL SHIM 50 1
40 [495B-01007A e I F RS CAMSHAFT BUSH 2 2011-11_
41  |490B—01012 ARG WATER INLET PIPE GASKET 1 2011-11_
42 | A490BZL-01082-1 i ) B COVER PLATE 1 2011-11_
43 |GBT5783-M8X22 VAV BN e BOLT 2 2011-11_
44 |490BT-01100 KT R B DRAIN SWITCH ASSEMBLY 1 2011-11_
45 |HG4-404-82 WK DRAIN PIPE 1 2011-11_
46  [490BT-01105 TR A 2 4 DRAIN PIPE FIXING BRACKET 1 2011-11_
5 |490B-03017 Wi ZEH20 3
52 [495B-01015 HLyH s IH OIL INJECTOR 4 2011-11_
53 |GBT5783-M8X16 [ BOLT 2 2011-11_
54 |GBTS5783-M8X30 VAV B Y BOLT 5 2011-11_
55 |490B-34000C WP K 1 2011-11_
490B-01079 Wi ZE Fr40 BOWL SHIM 40 10
GBT67-M6X10 FEAE A SR ET SLOTTED PAN HEAD SCREW 2 2011-11_
GBT93-6 g WASHER 2 2011-11_




A490BT ,C490BT #AhELH FES Fuel supply system assembly




A498BT1-6A-10

10.10- At 2 45-10 FUEL SUPPLY SYSTEM ASSEMBLY-10

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |490B-16011-1 L7 BN OIL INJECTION PUMP FLANGE GASKET 1 2011-11_
10 |A490B-23100 55— e R A IST CYLINDER HIGHT-PRESSURE OIL PIPE 1 2011-11_
11 |A490B-23200 5 T EL R I B ASSEMBLY 1 2011-11_
12 |A490B-23300 5 30T A 2ST CYLINDER HIGHT-PRESSURE OIL PIPE 1 2011-11_
13 | A490B—23400 SE VUL = R A B ASSEMBLY 1 2011-11_
LINE AS.-FUEL INJECTION
14 [490B-25200 BT 8 I B A R 4ST CYLINDER HIGHT-PRESSURE OIL PIPE 1 2011-11_
15 |490B—24000A ST RS S ASSEMBLY 1 2011-11_
16 |GBT97.1-8 HJE 2 2011-11_
17 |GBT93-8 S FUEL SUPPLY TUBE FROM FUEL FILTER TO 2 2011-11_
18 |GBT5783-M8X30 Ay BS 1o INJECTION PUMP 2 2011-11_
FUEL FILTER ASSEMBLY
19 [490B—25300 IR 2 IR TR A WASHER 1 2011-11_
2 |B253D-1 L HE WASHER 8 1 2011-11_
20 [490B-25401 LR HE ST RIHEc N BOLT 1
21 |498B-25002 WA Ly R4 3 2011-11_
22 [498B-25001 e 5 Y FUEL SUPPLY TUBE FROM SUPPLY PUMP TO 1 2011-11_
FUEL FILTER
23 |498B-25004 R4 OIL INJECTION PUMP 10 2011-11_
24 [A490B-22001 L OIL INLET JOINT OF OIL CONVEYING PUMP 4 2011-11_
25 |DZXHI12B-12V LIS K AR OIL INJECTOR RETURN RUBBER PIPE 1 2011-11_
3 |GBT29.1-M6X25 AY::B S Sl gt LU OIL INJECTOR RETURN CAP 3 2011-11_
4 |490B-23501 R4 6 2011-11_
Clip
5 |490B-23502 &R COPPER WASHER 6 2011-11_
6 |GBT93-6 g ELECTRONIC FLAME 3 2011-11_
7  |GBT6172-M6 Vavi:FiiliSss HEXAGON BOLT 3 2011-11_
8  [A490B-22000 WA B CLAMP HOOP 4 2011-11_
9 | C490BT-25400-3 s AR 1 2011-11_







A498BT1-6A-11 10.11-#HLyHEGE a8 S AGE S AL s & LA -11 OIL FILTER. STARTINGAND
GENERATOR ASSEMBLY -11

bR %= Ei i L3
No. Code Description Quantity Remark
1 [490B-32000B HLEE 28 S OIL FILTER ASSEMBLY 1 2011-11_
1.1 |JX85100C BLIHEE ROLLING WHEEL 0 2011-11_
10 |GBT93-10 10 WASHER 10 1 2011-11_

11 |GBT6170-10 2B NUT 1 2011-11_
12 |490BT-53005 KB R E COVER 1 2011-11_

2 |495BT-53001-1 KRG GENERATOR BRACKET 1 2011-11_

3 |GBT97.1-8 HJE WASHER 1 2011-11_

4 |GBT97.1-8 HhE WASHER 1 2011-11_

5 |GBT5783-M8X25 g BOLT 1 2011-11_

6 |QDI1409 AZB AL Motor Starter 1 2011-11_

8 |IF15 AL GENERATOR 1

9 |GBT97.1-10 H#E10 WASHER 10 1 2011-11_
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Cylinder head and gas exchanging system assembly




A498BT1-6A-2 10.2-5 512 KA MHM CYLINDER HEAD AND GAS EXCHANGING SYSTEM ASSEMBLY-2

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
0 |490B-03200 SRR AR VALVE ROCKER SHAFT ASSEMBLY 1 2011-11_
490B-03018 WL ZE R PLUG PIECE 2
10 |490B-03204 SRR VALVE ROCKER SHAFT 1 2011-11_
11 |GBT5783-M8X18 N SR BOLT 9
12 |GB93-87 i v 2R R 2 S ] WASHER 9
13 |GBT97.1-8 HHE WASHER 2 2011-11_
14 |GBT1096-C8X22 P FLAT KEY 1 2011-11_
15 |495B-06003 ST VALVE PUSH ROD 8 2011-11_
15 |495B-06003 SRR VALVE PUSH ROD 8 2011-11_
16  [490B—06002 ST VALVE TAPPET 8 2011-11_
17 |GBT5782-M12X45 VAV BN BOLT 1 2011-11_
18 |GBT93-12 g WASHER 1 2011-11_
19 |490B-02011 A T R 5 AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1 2011-11_
2 |GBT894.1-20 $4RE20 BLCOKING RING 2 2011-11_
20 [490B-02008 A L HEAR CAMSHAFT THRUST PLATE 1 2011-11_
21 |495B-06001 st CAMSHAFT 1
22 [490B-03006 KT8 LOCK 16 2011-11_
23 |490B-03007 TR R VALVE SPRING UPPER SEAT 8 2011-11_
24 |490B-03005 ST INNER VALVE SPRING 8 2011-11_
25 |490B-03004 K4S OUTER VALVE SPING 8 2011-11_
26 [490B-03011 SIS T VALVE SPRING LOWER SEAT 8 2011-11_
27  [495B-03015 HA EXHAUST VALVE 4 2011-11_
28  [A498B-03014 #HA] AIR INLET VALVE 4 2011-11_
3 |GBT848-20 /N WASHER 8 2011-11_
30 |GBT93-8 HJE8 WASHER 8 17 2011-11_
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Cylinder head and gas exchanging system assembly
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A498BT1-6A—-2 10.2—fT 5 MBS AL (4E)

2 li%=s ZF B b
No. Code Description Quantity Remark
31 [490B-03012 S5 REAR END COVER 1 2011-11_
32 [490B-03013A Ja v REAR END COVER GASKET 1 2011-11_
33 |GBT56-88 R NUT 8
34 | A490BZL-03017 T X I B BOLT 4 2011-11_
35 |A498B-03101-1 i CYLINDER COVER 1 2011-11_
36 [490B-03102 154 VALVE STEM GUIDE 8 2011-11_
37 |GBT923-MS8 i SR NUT 4
38 [490B-03001A STHR R S R VALVE ROCKER SEAT STUD 4 2011-11_
39 |GBT6170-M10 M0 NUT MI10 4
4 |490B-03212A SARE L Z RS VALVE ROCKER BUSH 8 2011-11_
40 |GB93-87-10 Tl T 5 S ] WASHER 4 2011-11_
41 |GB97.1-85D10 SER10 WASHER 4
42 |495B-03003 HEE AT EXHAUST PIPE GASKET 4 2011-11_
43 |GBT899-AMS8-M8X25 IS 75 8.8—A3L STUD 8
43 |GBT899-AM8-M8X25 WK w2 A 8.8—A3L STUD 8
44 |GBT6170-M8 IEEEMS NUT M8 8
45  [490B—03103 bhgE PLUG 1
46 [490B—43005 TR RS THERMOSTAT HOUSING GASKET 1 2011-11_
47 |GBT5783-M8X25 [V BOLT 3 2011-11_
48 |GBT97.1-8 g WASHER 7 2011-11_
49  [490BT-43001 RER e THERMOSTAT COVER 1 2011-11_
S |GBT6171-M8X1 MS8X1 I Sk NUT 8 2011-11_
5 |GBT6171-M8X1 MS8X1 B SfIsEE NUT 8 2011-11_
50 [490B-43003 AriRAR R T THERMOSTAT COVER GASKET 1 2011-11_
51 |490B-43002 il THERMOSTAT 1 2011-11_
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Cylinder head and gas exchanging system assembly
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A498BT1-6A—-2 10.2—fT 5 MBS AL (4E)

2 li%=s ZF B ;
No. Code Description Quantity Remark
52 |490B-01074 By CONNECTING TUBE 1 2011-11_
53 [490BT-43007 INMEF KA WATER PIPE 1 2011-11_
55 |GBT5782-M8X35 VaVi B i BOLT 4 2011-11_
56 [490B-43101-2 A THERMOSTAT HOUSING 1 2011-11_
57 |490B-43008 1 ZENPT3/8 SCREW PLUG 1
58 |495B-03108 He 1 INSERT-VALVE SEAT(OUTLET) 4 2011-11_
59  |A498B-03107 AT AIR INLET VALVE SEAT 4 2011-11_
6 |490B-03201 I BRI ST VALVE CLEARANCE ADJUSTING SCREW 8 2011-11_
60 |490BT-03300 BCAESRIAT [8 E SRR FIXING BRACKET 1 2011-11_
61 [490B—01078 WL 30 PLUG 30 1
62 |490BT-08001-2 He=s EXHAUST PIPE 1 2011-11_
63 |A498B-01004 AL e R CYLINDER HEAD BUSH 1 2011-11_
63 | A498B-01004 AT 5 e R CYLINDER HEAD BUSH 1 2011-11_
64 | A490B-03109 [RliE e SLEEVE TUBE 4 2011-11_
66 |490B—09001 PG R AIR INLET PIPE GASKET 1 2011-11_
66  [490BT-09003 R AIR INLET CONNECTING PIPE 1 2011-11_
66  [490B—09002 HIE AIR INLET PIPE 1 2011-11_
67 |490B—09004 AR AIR INLET PIPE PAPER GASKET 1 2011-11_
67 |490B—09004 PR E YRR AIR INLET PIPE PAPER GASKET 1 2011-11_
68 | A490B—03016A WA AR OIL INJECTOR PRESSURE PLATE 4 2011-11_
69 |GBT849-M10 BRI BALL WASHER 4 2011-11_
7 |490B-03211A Nk VALVE ROCKER 8 2011-11_
70 [A490BZL-03016 RIS E VALVE SEAL 8 2011-11_
71 |490B—03009A =N BRACKET,LIFTING 1 2011-11_
71 [A490B-55001 TrihgE PREHEATING PLUG 4 2011-11_
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Cylinder head and gas exchanging system assembly
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A498BT1-6A—-2 10.2—fT 5 MBS AL (4E)

=2 %2 i B P

No. Code Description Quantity Remark

71 A490B-55100 IR AR HEAT PLUG CONNECTING PARTS 1 2011-11_
490B-03202 STRERE B = SEAT 4 2011-11_
490B-03203 SRR g SPRING 3 2011-11_

16



HEF B Oil sump assembly
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A498BT1-6A-3 10.3-jf)i57¢-3 OIL SUMP ASSEMBLY-3

2 li%=s ZF B b

No. Code Description Quantity Remark
0 |495BT-15001R RHHLET e ENGINE FRONT BRACKET 1 2011-11_
1 [490BT-07002A biit i her Yoy OIL SUMP GASKET 11 2011-11_
10 |490BT-07300 Blutir RE 2428 OIL DIPSTICK PIPE 2011-11_
11 |GBT5783-M8X20 [T BOLT 2011-11_
11 |GBTS783-M8X20 LY BOLT 2011-11_
12 [490B-07200 BLIHR R ER 1 OIL DIPSTICK 1 2011-11_
13 [495BT-15001L e IS ENGINE FRONT BRACKET 2 2011-11_
14 |GBT93-18 HJE WASHER 4 2011-11_
15 [490BT-07800 (e SIDE BRACKET BOLT 4 2011-11_
16 |GBT93-10 P10 WASHER 10 6 2011-11_
17 |GBT5782-M10X45 VAV BN BOLT 6 2011-11_
2 |495BT-07106A M OIL SUMP 1 2011-11_
2 |495BT-07106A HIEE OIL SUMP 1 2011-11_
3 |490BT-07004 TR TR OIL SUMP GASKET 1 2011-11_
4 |490BT-07003 TR FE AR OIL SUMP BOTTOM PLATE 1 2011-11_
5 |GBT93-8 S WASHER 8 41 2011-11_
6 |GBTS5783-M8X25 [ BOLT 39 2011-11_
7 |IB982-20 HEHE COMBINED GASKET 1 2011-11_
8  |IB2343-M20X1.5 INF ST PRI g HEXAGON MAGNETISM PLUG 1

9  |490BT-07303 MUMAR R EE GASKET 1 2011-11_

18
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IEEEFF S M Piston connecting rod assembly




A498BT1-6A—4 10.4—-JEZEFEFT M -4 PISTON CONNECTING ROD ASSEMBLY -4

=2 %= B B P

No. Code Description Quantity Remark

1.5 |498B-04002 (Hi11) 15 PISTON RING ASSEMBLY 4

11 |495B—04005-1A TEFF4H L CONNECTING ROD BEARING 8 2011-11_
GBTS893.1-34 FLFH SRR P SNAP RING 8 2011-11_
A498B-04001-1A TEEERA PISTON 4 2011-11_
A498B-04004A BILE 15 GUDGEON 4 2011-11_

9 | A498B-04200 R R CONNECTING ROD ASSEMBLY 4

20
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g CH B Crankshaft flywheel assembly




A498BT1-6A-5 10.5-fhHh ki li—-5 CRANKSHAFT FLYWHEEL ASSEMBLY -5

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |490B—05008 AV A A BOLT 1 2011-11_
10 [490B—05001 TRECIRAR LRI FLYWHEEL BOLT SAFETY PIECE 1 2011-11_
11 [490BT-05002C AR FLYWHEEL BOLT 1 2011-11_
12 |490BT-05120C KA AR FLYWHEEL BEARING RETAINER RING 1 2011-11_
2 |490B-05007 B U STARTING CLAW WASHER 1
3 [490BT-05006-1 HHENE CRANKSHAFT V-BELT 1 2011-11_
4  |GBT1096-A12X63 P FLAT KEY 1 2011-11_
5 [495B-05004A iy % CRANK SHAFT 1 2011-11_
6 |GBTI119.2-B10X24 [ £ PIN 1 2011-11_
7 |GBT278-6204-27 R BEARING 1 2011-11_
8  [490BT-05100-2 kAU FLYWHEEL RING GEAR ASSEMBLY 1 2011-11_
8  |490B-05102 kAR GEAR RING OF FLYWHEEL 1 2011-11_

490BT-05101-2 it FLYWHEEL 1 2011-11_

22



55 fE3 & S  Timing gear train assembly

ik
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A498BT1-6A-6 10.6-1EH i tE8 R B —6 TIMING GEAR TRAIN ASSEMBLY-6

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |490BT-16014 R E S 2E HYDRAULIC PUMP END 2 2011-11_
10 |GBT292-7206AC Fa R filBki & BEARING 1 2011-11_
11 |GB893.1-86 P48 130 RETAINER RING 1
13 |GBT5782-M8X65 VAV BN BOLT 2 2011-11_
15 |GBT5782-M8X40 VaV: BS i BOLT 2 2011-11_
16 |GBT5782-M8X25 VAV BN BOLT 8 2011-11_
17 |GBT5783-M8X30 Ay BS 1o BOLT 8 2011-11_
18 |GBT5782-M8X30 VaVii B is BOLT 1 2011-11_
19 |GBT5782-M12X45 VAV BN BOLT 2 2011-11_
2 |490BT-16013-1 T s Ry HYDRAULIC PUMP END CAP GASKET 2 2011-11_
20 |GBT93-12 HHE WASHER 1 2011-11_
21 [490B-02011 " B T IR S AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1 2011-11_
22 |490BT-02009 I A I R 5 CAMSHAFT TIMING GEAR 1 2011-11_
23 |490BT-02006 EH 5 TIMING LAZY GEAR 1 2011-11_
24 [490B-02003 I 1 D 40 OIL INJECTION PUMP TIMING GEAR 1 2011-11_
25 |490B-02012 TE YT S E AR IDLE GEAR SHAFT PRESS PLATE 1 2011-11_
26 |GBT5782-M8X60 Ay BN Y BOLT 3 2011-11_
27 |490BT-02100 LiRliNEPCE IR INJECTION PIPE 1 2011-11_
28 |490B—02004 1E B U TIMING IDLE GEAR SHAFT 1 2011-11_
29 [490B-02005 IEB G R et & TIMING IDLE GEAR BUSH 1 2011-11_
3 [490BT-16021 B E FE e R FRONT HYDRAULIC PUMP GUSSET PLATE 1 2011-11_
30 |GBT5783-M8X16 [ BOLT 1 2011-11_
31 |490BT-02007 ity TE IS4 CRANKSHAFT TIMING GEAR 1 2011-11_
32 |490BT-53002-1 RIS GENERATOR BRACKET 1 2011-11_
33 |GBT5783-M10X25 [ BOLT 3 2011-11_

24



55 fE3 & S  Timing gear train assembly

ik
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A498BT1-6A—-6 10.6—IE W54 1% 8h £ Bl —6(4E)

2 li%=s ZF B b
No. Code Description Quantity Remark
34 |GBT93-10 H#E10 WASHER 10 4 2011-11_
35 |GBTS5782-M8XS55 VaV: BS i BOLT 2011-11_
36 |GBT93-8 8 WASHER 8 34 2011-11_
37 |GBT97.1-8-140HV-AQP g WASHER 27
38 |GBTS5783-M8X30 Ay BS 1o BOLT 1 2011-11_
490BT-16017 BTV E FE R A FRONT HYDRAULIC PUMP CONNECTING PLATE 1 2011-11_
490BT-16017 HI R SR B R s GASKET 1 2011-11_
40 |GBT119.2-8X20 [y FRONT HYDRAULIC PUMP CONNECTING PLATE 1
41  |490BT-02015 WEIHIR 1E A U 40 4 GASKET 1 2011-11_
42 |GBTS783-M6X16 LY PIN 6 2011-11_
BUSHING
43 |GBT93-6 HHE BOLT 6 2011-11_
44 |60X80X12 HEE 1 2011-11_
45  |495BT-16102 Wt 2 0 55 2 WASHER 1 2011-11_
46 |495BT-16101 W = I o 36 OIL SEAL 1 2011-11_
47 |490BT-16005 EREAH R WASHER 1 2011-11_
CAP
48  |490BT-16016 RN GASKET 1 2011-11_
49 [490BT-16200 KB B 1 2011-11_
GBT1276-6206 GEHERAh & AIR COMPRESSOR COVER PLATE 1 2011-11_
490BT-16001-1 IEmFG =S IDLER WHEEL ASSEMBLY 1 2011-11_
490BT-16002-1 IERM R ER RT BEARING 1 2011-11_
TIMING GEAR COVER
8  |490BT-16003-1 IERF U5 2 TIMING GEAR HOUSING COVER GASKET 1 2011-11_
9  |490BT-02010-1 R 1 2011-11_

TIMING CASE
HYDRAULIC PUMP GEAR

26
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AT 35 52 B A% Cylinder head cover assembly




A498BT1-6A-7 10.7-"fHLF# =, CYLINDER HEAD COVER ASSEMBLY-7

liNes R B e P
No. Code Description Quantity Remark

1 |A498B-11002 LT B R CYLINDER COVER RUBBER MAT 1 2011-11_

2 [A498B-11001 AL CYLINDER HEAD COVER 1 2011-11_

3 |490B-11200B TIN5 3 FILLING CAP COVER 1 2011-11_

4 |A498B-11003 B IR £ RUBBER ISOLATION BUSH 4 2011-11_

5 | A498B-11004 | WASHER 4 2011-11_

6 |A498B-1109-1 E-Mark4%% NAMEPLATE 1 2011-11_

28
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YLy ZE VLB B E A Oil pump and oil

pipe assembly




A498BT1-6A-8 10.8—HLIHZEHL A 4 i —8 OIL PUMP AND OIL PIPE ASSEMBLY-8

2 li%=s ZF B b
No. Code Description Quantity Remark
0 | A490-04200 BLHZR S A OIL PUMP ASSEMBLY 1 2011-11_
1 [495B-31203 [T £ PIN 2 2011-11_
10 |490B-31104 Lzl SNAP RING 1 2011-11_
11 |490B-31112 UEM SCREEN 1 2011-11_
12 |490B-31111 HARICES) FILTER SCREEN FRAME 1 2011-11_
13 [490B-31103 IR FILTER COVER 1 2011-11_
14 |495B-31005A ML IE 5 OIL PUMP COVER 1 2011-11_
15 |GBT308-10 ER BALL 1 2011-11_
16 |495B-31003 R s e s PRESSURE LIMITING VALVE SPRING 1 2011-11_
17 |495B-31002 T EIRET SCREW 1 2011-11_
18 |GBT6171-M14X1.5 Eibayecl S5 NUT 1 2011-11_
19 |GBT6173-M14X1.5 Vay: Fiit 25 NUT 1
2 |495B-31001 B L5 OIL PUMP DRIVING GEAR 1 2011-11_
20 [495B-31007 LR S 8y OIL PUMP COVER GASKET 1 2011-11_
21 [495B-31202A T INNER ROTOR 1 2011-11_
22 |495B-31008A ANEET OUTER ROTOR 1 2011-11_
23 |495B-31201 ML OIL PUMP SHAFT 1 2011-11_
24 [495B-31006 LSRR OIL FILTER GASKET 1 2011-11_
25  |495B-31101 RUEARVE FILTER FLANGE 1 2011-11_
26 |GBTS5782-M8X45 VaY: BS i BOLT 4 2011-11_
3 |495B-31004A IR EREREN OIL PUMP HOUSING 1 2011-11_
4 |GBT97.1-8 g WASHER 5 2011-11_
5 |GBT93-8 8 WASHER 8 7 2011-11_
6 |GBT5783-M8X30 VAV BN e BOLT 4 2011-11_
7 |GBT5783-M8X20 [ BOLT 2 2011-11_

30



31

YLy ZE VLB B E A Oil pump and oil

pipe assembly




A498BT1-6A—-8 10.8—HLIMZEHLIME 4 Bl —8(4E)

=2 %2 i B P

No. Code Description Quantity Remark
GBT5783-M8X20 W4 BOLT 2 2011-11_
495B-33000 LA B B A OIL PIPELINE ASSEMBLY 1 2011-11_
490B-33005 P WASHER 1 2011-11_

32



33

EHIKE A EE 1 Cooling water pump and fan assembly




A498BT1-6A-9 10.9-HI/KHE XEH -9 COOLING WATER PUMP AND FAN ASSEMBLY-9

2 li%=s ZF B b
No. Code Description Quantity Remark
0  |490B-41003-4 PNzsk8eN FAN GASKET 1 2011-11_
1 |GBTS5782-M8X45 VaV: BS i BOLT 4 2011-11_
10 |495B—42001 R Rz b g FAN BELT PULLEY HUB 1 2011-11_
11 |GBT893.1-40 P RETAINER RING 1 2011-11_
12 |GBT287-6203 LIPS BEARING 2 2011-11_
13 |495B-42003 7K T BEARING SPACER RING 1 2011-11_
14 |GBT1099-5X19 3 KEY 1
15 |495B-42002 TKZE A WATER PUMP SHAFT 1 2011-11_
16 |GBT5782-M8X70 VAV BN BOLT 1 2011-11_
17 |GBT96-8 g WASHER 1 2011-11_
17 |GBT96-8 HJE WASHER 1 2011-11_
18 |495B-42004 TRIEIR WATER PUMP HOUSING 1 2011-11_
19 |GBT1152-M10X1 YN OIL CUP 1
2 |GBT93-8 S WASHER 8 4 2011-11_
20 [495B-42005 TR G 4R WATER PUMP HOUSING LINER 1 2011-11_
21 |GBT5782-M8X55 VAV BN e BOLT 3 2011-11_
22 [490BT-42011 IR WATER PUMP GASKET 1 2011-11_
23 [490BT-42006 TRZE R BACK PLATE 1 2011-11_
24 |495B-42008 IR EE 4 WATER PUMP GEAR 1 2011-11_
25 [IBT5086 i €5] WATER SEAL 1 2011-11_
26 [490BT-42010-1A IKEE 3k WATER PUMP CONNECTOR 1 2011-11_
27 [490BT-42011-1A IR GASKET 1 2011-11_
29 [495B-42011 KH#E Q235-AF WASHER Q235-AF 1 2011-11_
7420-28-52-7 & 42048 KU FAN 1 2011-11_
7420-28-52-7 & 4207 KU FAN 1 2011-11_

34



35

EHIKE A EE 1 Cooling water pump and fan assembly




A498BT1-6A-9 10.9—¥HI7/KZHE XU 34 —9(4E)

2 li%=s ZF B b
No. Code Description Quantity Remark
30 [GBT93-8 S WASHER 8 1 2011-11_
31 |GBT5783-M8X16 [ BOLT 1 2011-11_
32 [490BT-01011-3 KA WATER INLET PIPE 1 2011-11_
33 [490BT-01012 PRy WATER INLET PIPE GASKET 1 2011-11_
34 [490B-01100-2 HOKIF K DRAIN SWITCH 1 2011-11_
34.1 |495B-42000 IREE R WATER PUMP ASSEMBLY 0 2011-11_
4 |490B-41003-1 JaEE 62N FAN GASKET 1 2011-11_
5 |490BT-41002-2 KU Rz FAN BELT PULLEY 1 2011-11_
6 |AV15X670Le Ry BELT 1 2011-11_
6 |AV15X670Le i BELT 1 2011-11_
6 |AV15X950Le Ry BELT 1 2011-11_
7 |GBT6178-M10 LB A T A NUT (PAGES1) 1 2011-11_
GBT93-10 #IE10 WASHER 10 1 2011-11_

36
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TB400.11 & 80 &k




o

TB400.11 11-235 &%

(7

ZE 11-AIR CLEANER ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
0 |TB400.11.1-05 2SI AR U AIR FILTER CORE 1 2011-11_
0 |TB400.11.1-05 DRI AIR FILTER CORE 1 2011-11_
1 |Q67683 b7 Clip 2 2011-11_
2 |TB400.11-01 et Sl G AIR INLET HOSE OF AIR FILTER 1 2011-11_
3 |TB400.11.1 2RI AR S AL AIR FILTER ASSEMBLY 1 2011-11_
3.1 |TD900.11A-01 HRIEWE RIS AIR FILTER MAINTENANCE INDICATOR 1 2011-01_
4  |GBT5783-M8X25-A2L [ BOLT 2 2011-11_
5 |GBT93-8-A0P | WASHER 6 2011-11_
6 |TB400.11.2 23RN S L AIR FILTER ASSEMBLY BRACKET WELDMENT 1 2011-11_
7  |GBT97.1-8-A0P TR WASHER 4 2011-11_
8 |GBT6170-M8-A2L 285 NUT 2 2011-11_
9 |GBT5783-M8X16—A2L [ BOLT 2 2011-11_
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TB500.13Y Cooling system assembly
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TB500.13Y 13- A1 ARG 13—-COOLING SYSTEM ASSEMBLY

2 li%=s ZF Hi
No. Code Description Quantity
1 |TB500.13Y.5 2RI S AIR FILTER ASSEMBLY BRACKET 1
10 |GBT97.1-8-AOP TR WASHER 6
11 |GBT5783-M8X20-A2L YRR BOLT 6
12 |FT650.13.112 RIS RUBBER PAD BLOCK 4
12.1 |TD800.131-11 [F i RUBBER PAD BLOCK 2
12.2 |TA700.131-01 RIS RUBBER PAD BLOCK 2
13 |GBTS783-M10X20-A3L 2 BOLT 2
14 |GBT93-10-A0P T o 2R 5 5 A WASHER 2
15 |GBT97.1-10-A0P T WASHER 2
16 |TB500.13Y.2 IRFE MR RADIATOR BACKING BOARD WELDMENT 1
17 |FT650.13.116 oy WASHER 2
18 |GBT6178-M10-A3L LB A T A NUT (PAGES1) 2
19 |[GBT91-2.5X28-A0P T 14 PIN 2
2 |TB500.13E.2 FrFtE PULL ROD UNIT 2
2 |TB550.13.2 O RER LS PULL ROD UNIT 2
20 |TA700.131-02 =% SLEEVE 2
3 |TB500.13.2 AR S AL RADIATER ASSEMBLY 1
4 |Q67650 BRUFFAL 3 K E A B-TYPE WORM TRANSMISSION HOSE CLAMP 4
5 |TB500.13-01 IRAERE KA WATER TANK INLET HOSE 1
S |TB500.13-01 TRAEHEK R WATER TANK INLET HOSE 1
6 |FT450.13.102 TRAE H KA WATER TANK OUTLET HOSE 1
7 |GBT96-8-A0P K WASHER 2
8 |GBT93-8-A0P i WASHER 8
9 |GBT6170-M8-A2L [SH NUT 2
TB550.13C.2 R S A RADIATER ASSEMBLY 2




TB400.20G—-1 20.1- & WL BB a—1 20.1JENGINE CONTROL MECHANISM ASSEMLBY-1

=2 %= B B P
No. Code Description Quantity Remark
| FT700.20.019 FMITE HANDLE THROTTLE ASSEMBLY 1 2011-11_
10 |FT650.20.114 FmIRE HAND THROTTLE ROCKER 1 2011-11_
11 |FT650.20.133 B RET LOCKING SCREW 1 2011-11_
2 |GBT68-M8X30-A2L FFAE TS AT SCREW 3 2011-11_
3 |TD800.484B-03 puR= ] RUBBER RING 1 2011-11_
4 |GBT818-M8X20-A2L TR S BT SCREW 2 2011-11_
5 |FT300.20.105 FlIhi g s B PULL WIRE BRACKET OF HAND THROTTLE 1 2011-11_
6 |GBT93-8-A0P g WASHER 2 2011-11_
7  |GBT6172.1-M8-A2L 285 NUT 2 2011-11_
8 |GBT6170-M8-A2L (A5 NUT 1 2011-11_
9 |GBT97.1-8-A0P SR WASHER 1 2011-11_
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TB400.20G & ZIH 1= YMLAN Hp-2

iR




TB400.20G-2 20.2- & FHL BB B s —2 20.2ENGINE CONTROL MECHANISM ASSEMLBY -2

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
10 |GBT93-8-A0P HHE WASHER 4 2011-11_
11 |FT300.20.011 JHRHIT T RE R FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
12 |FT650.20.014 JARHIT T4 2 22 B FOOT THROTTLE WIRE ASSEMBLY 1 2011-11_
13 |GBT97.1-6-A0P T WASHER 2 2011-11_
14 |GBT91-2X12-A0P FE 4 PIN 3 2011-11_
15 |FT300.20.106 JHITHIT T4 28 o FOOT THROTTLE WIRE BRACKET 1 2011-11_
17 |GBTS5783-M5X12-A2L Ay BS 1o BOLT 3 2011-11_
18 |GBT97.1-5-A0P | WASHER 3 2011-11_
19 |FT65.45.394 I TEA B 55 B E M THROTTLE PEDAL SEAL SLEEVE PRESSURE 1 2011-11_
2 |FT650.20.101 JH B AR PLATE 1 2011-11_
FOOT PEDAL
20 |[FT65.45.393 I AR B 1 2011-11_
3 |FT650.20.107 ¥R 58 THROTTLE PEDAL SEAL SLEEVE 1 2011-11_
4 |FT300.20.013 JHIBAS AR PR RUBBER RING 1 2011-11_
5 |GBT6172.1-M8-A2L [SH FOOT PEDAL ROCKER ARM WELDMENT 6 2011-11_
6 |GBT5781-M8X45-A2L VaY: BS i NUT 1 2011-11_
BOLT
7 |FT650.20.104 Eiik 1 2011-11_
8 |GBT818-MS8X20-A2L TR L ARET TORSION SPRING 4 2011-11_
FT650.20.108 Mg SCREW 1 2011-11_

THROTTLE PEDESTAL

44



TB550.211A BEA&#D B
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TB550.211A 21.1-E&# S 21.1-CLUTCH ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TB550.211A.2 I B By SR AUXILIARY FRICTION PIECE ASSEMBLY 1 2009-12_
1 |CF550A.21.025 B B AR B UK AUXILIARY FRICTION PIECE 1 2013-10_
10 |FT400.21B.108 F o EATATE MAIN RELEASE LEVER SPRING 3 2009—12_
11 |FT400.21B.110 TiFF TOP ROD 3 2009-12_
12 |FT300.21B.111 KA LONG PIN 6 2009-12_
13 |FT300.21B.109 il PIN 3 2009-12_
14 |GBT848-10-A2L /N WASHER 12 2009-12_
14 |GBT848-10 JNEE WASHER 12 2013-10_
15 |GBT91-3.2X16 FE O PIN 12 2013-10_
15 |GBT91-3.2X16-A0P TF O PIN 12 2009-12_
16 |FT300.21B.114 TG AR IRET MAIN CLUTCH ADJUSTING SCREW 3 2009-12_
17 |GBT6171-M10X1 |Eidhayz:l T8 NUT 3 2013-10_
17 |GBT6171-M10X1-A2L 2 NUT 3 2009-12_
18 |FT400.21B.104 R B AR hirT AUXILIARY CLUTCH PULL ROD 3 2009-12_
19 |GBT6171-M8X1-8-A2L jEidbayecl S HEXAGON NUT 3 2009-12_
2 |FT400.21B.102 RS G AR A AUXILIARY CLUTCH PRESSURE PLATE 1 2009-12_
20 |FT300.21B.105 BRI A BALL NUT 3 2009-12_
20 |FT300.21B.105 BRI A BALL NUT 3 2009—12_
3 |TB550.211-01 I DISC SPRING 1 2009-12_
4 |FT400.21B.113 T Es MAIN CLUTCH PRESSURE PLATE 1 2009-12_
5 |TB550.211A.1 JoEEYE F S MAIN FRICTION PLATE ASSEMBLY 1 2009-12_
6 |FT400.21B.112 Bt CLUTCH COVER 1 2009-12_
7 |FT300.21B.120 B4 B R i AUXILIARY RELEASE LEVER SPRING 3 2009-12_
8  |FT400.21B.106 2GR AT AUXILIARY CLUTCH RELEASE LEVER 3 2009-12_
9  |FT400.21B.107 T B AR BEFLAT MAIN CLUTCH RELEASE LEVER 3 2009-12_
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47

TB504.212 &G A B gl Ly B pk




TB504.212 21.2-E G e HIA 8 21.2-CLUTCH CONTROL MECHANISM ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |GBT276-6204-2RS LD BEARING 1 2011-11_
10 |GBT93-10-AOP i v 2R R 2 S ] WASHER 6 2011-11_
11 |GBT882-B10X28 % PIN 2 2011-11_
12 |FT300.43.110 ikt X PULL ROD REAR FORK 1 2011-11_
13 |GBT97.1-10-A0P T WASHER 2 2011-11_
14 |GBT91-3.2X16-A0P FE O PIN 2
15 |GBT6170-M10-LH-A3L 2P NUT 1 2011-11_
16 |FT300.21.110 BiAT PULL ROD 1 2011-11_
17 |GBT6170-M10-A3L 285 NUT 2 2011-11_
18 |FT300.43.108 AR PULL ROD FRONT FORK 1 2011-11_
19 |GBT5783-M10X40-8.8—A3L 2 BOLT 7 2011-11_
2 |TA800.212-02 e J18199 67 13 THRUST BEARING 1 2011-11_
20 |FT300.21.013 BT B XA CLUTCH RELEASE FORK SHAFT UNIT 1 2011-11_
21 |TB504.21-01 BATIERE A CLUTCH PEDAL WELDMENT 1 2011-11_
22 |GBT93-6—A0P HSE SPRING WASHER 2 2011-11_
23 |GBT5783-M6x16-A2L 2 BOLT 2 2011-11_
3 |FT400.21B.101 53 B AR EE RELEASE BEARING SEAT 1 2011-11_
4 |FT300.21.102 3t e [ 45 3 THRUST BEARING SEAT RETURN SPRING 2 2011-11_
5  |FT300.21.103 B RELEASE SHIFT FORK 1 2011-11_
6 |FT300.21.113 1RBRET THRUST SCREW 1 2011-11_
7 |TA800.212B-02 {IChR A 22 LOW CARBON STEEL WIRE 1 2011-11_
8 |TB504.21.1 At A CLUTCH PEDAL BODY UNIT 1 2011-11_
9 |FT300.43.130 SR AR ] o7 7 PEDAL RETURN SPRING 1 2011-11_
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TB504.311Front driving axle assembly-1




TB504.311-1 31.1.1-FiIREIHF L —1 FRONT DRIVING AXLE ASSEMBLY-1

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT304.31F.011 EIESEIL ey FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
2 |GBT93-14-A0P HSE SPRING WASHER 8 2011-11_
2 |GBT93-14-A0P TS SPRING WASHER 8 2011-11_
3 |GBT5783-M14X45-10.9-A3L 2 BOLT 8 2011-11_

50
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TB504.311Front driving axle assembly-2

Main gear box housing




TB504.311-2 31.1.2-HiIRZHF -2 FRONT DRIVING AXLE ASSEMBLY-2

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |FT304.31F.011 EIESEIL ey FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |[GBTS5783-M12 x 40-8.8—A3L VaV: BS i BOLT 4
10 [JBT7940.1-M10X1 BB AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |QYXF70-73/8" (€ SCREW PLUG 1
12 |GBT1160.2-A10 VR DIPSTICK 1 2011-11_
13 |FT304.31F.121 i 75 A HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 b SE GEAR 1 2011-11_
15 |GBT276—6309 TRYB BRI & BEARING 1 2011-11_
16 |FT304.31F.128 1k SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 = SLEEVE 1 2011-11_
18 |FT304.31F.123 sy ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 PR ADJUSTING WASHER 1 2011-11_
2 |GBT93-12 i WASHER 4 2011-11_
20 |GBT6176-M14X1.5-10-A2L 2RI IR HEXAGON NUT, TYPE-2 6 2004-01_
21  |FT304.31F.205 g WASHER 6 2011-11_
22 |FT304.31F.117 CIELSSIE:] FRONT DRIVING SHAFT 1 2011-11_
23 |FT304.31F.115 pryid s BOLT 6 2011-11_
24  |FT304.31F IFEE FLOATING OIL SEAL 2 2011-11_
24.1 |65%4.8 OEH O-RING 5 2011-11_
25 |GBTS5783-M8X35 Ay BS 1o BOLT 8 2011-11_
26 |GBT93-8 S WASHER 8 8 2011-11_
27 |FT304.31F.107 N BIG END COVER 1 2011-11_
28 |FT304.31F.190 kS ADJUSTING GASKET 1 2011-11_
29  |GBT3452.1-236X5.3G WES 3 OTEM IR 25 41 O-SEAL RING 1 2011-11_
3 |FT304.31F.124 LD CONNECTING COVER 1 2011-11_
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TB504.311Front driving axle assembly-2

Main gear box housing




TB504.311-2 31.1.2—HiIR B —2(£E)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
30 [GBT276-6310 LTS BEARING 1 2011-11_
31 |FT304.31F.114 T4 RETAINER RING 2 2011-11_
32 |FT304.31F.108 S EB AR U BIG END GEAR 1 2011-11_
33 |GBT276-6210 TRIABREH K BEARING 1 2011-11_
34 |FT304.31F.113 PR ADJUSTING GASKET 2
35 |FT304.31F.110 S END SPLINE SHAFT 1
36 |FT304.31F.111 & SLEEVE 1 2011-11_
37 |GBT301-51107 R BEARING 1 2011-11_
38 |FT304.31F.105 [ SCREW PLUG 2
38 |FT304.31F.105 [ SCREW PLUG 2
39 |FT304.31F.106 g WASHER 2 2011-11_
4  |GBT9877.1-FB80X105X12 BB B T 2 et O RING 1 2011-11_
40 |GBT6170-M16 B NUT 1 2011-11_
41 |GBT5783-M16X50-10.9-A3L Vay-:B Nl BOLT 1
42 |FT304.31F.109 ZE AR St FE A LEFT END HOUSING 1 2011-11_
43 |FT304.31F.112 SN END PINION 1 2011-11_
44 |GBT276-6308 TRIER 7 BEARING 1 2011-11_
45 |GBT$893.1-90 14190 RETAINER RING 1 2011-11_
46 |FT304.31F.022 wEEE SEAL CAP 1 2011-11_
47 |GBT893.1-102 FLHI B2 SNAP RING 1 2011-11_
5 |FT304.31F.125 & OIL SEAL BUSH 1 2011-11_
6 |GBT276-6013 TRIER 7 BEARING 2 2011-11_
7  |GBT893.1-100 FLA B SNAP RING 2 2011-11_
8 |FT304.31F.188 A WASHER 1 2011-11_
9 |FT304.31F.122 g GEAR 1 2011-11_

54



55

TB504.311Front driving axle assembly-3




TB504.311-3 31.1.3-HiIKZHF -3 FRONT DRIVING AXLE ASSEMBLY-3

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
0 |FT304.31F.011 EIESEIL ey FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |GBT3452.1-140X3.5G OFU 7 4} 18] O RING 2 2011-11_
10 |FT304.31F.132 G SPACER BUSH 1 2011-11_
10 |FT304.31F.132 [BESS SPACER BUSH 1 2011-11_
11 |FT304.31F.133 RIS ADJUSTING SLEEVE 1 2011-11_
12 |GBT893.1-72 P RETAINER RING 1 2011-11_
13 |GBT9877.1-F50X72X8D BB B T 2 O RING 1 2011-11_
14 |FT304.31F.134 M ESpL0 OIL SEAL CAGE 1 2011-11_
15 |GBT3452.1-34.5X3.55G WES 3 OTEA IR 25 41 Rl O-SEAL RING 1 2011-11_
16 |FT304.31F.104 il B COPPER WASHER 1 2011-11_
17 |GBT810-M30X1.5 /N[ NUT 2 2011-11_
18 |GBT858-30 1R #E WASHER LOCK 1 2011-11_
19 |FT304.31F.138 AL Bl IR A= 1 48 CENTRAL TRANSMISSION BIG SPIRAL BEVEL 1 2011-11_
2 |FT304.31F.191 ENLLE GEAR 1 2011-11_
20 |[GBT276-6216 TRIER 7 LOCATING PLATE 2 2011-11_
BEARING
21 |FT304.31F.137 ZERARATTE 1 2011-11_
22 |GBT119-B8X20 [T £ DIFFERENTIAL RIGHT HOUSING 2 2011-11_
22 |GBT119-B8X20 [ A PIN 2 2011-11_
23 |FT304.31F.139 =42 PIN 2 2011-11_
24 |FT304.31F.144 R S 2 2011-11_
HALF SHAFT GEAR
25 |FT304.31F.140 Erte| 2 2011-11_
26 |FT304.31F.143 TR WASHER 2 2011-11_
27 |FT304.31F.142 Lot PLANETARY GEAR 1 2011-11_
28 |FT304.31F.141 134y PIN 1 2011-11_
29 |FT304.31F.136 FEHMAR AL THRUST PIN 1 2011-11_
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TB504.311Front driving axle assembly-3




TB504.311-3 31.1.3—HiIR B —3(£E)

2 li%=s ZF B b
No. Code Description Quantity Remark
3 |FT304.31F.129 ER Ry SN MAIN REDUCER BOX HOUSING 1 2011-11_
30 [GBT93-10 P10 WASHER 10 6 2011-11_
31 |GBT70-M10X70 7S A L S 4T SCREW 6 2011-11_
4 |FT304.31F.106 HHE WASHER 1 2011-11_
5 |FT304.31F.105 [F 3 SCREW PLUG 1 2011-11_
5 |FT304.31F.105 [L26:3 SCREW PLUG 1 2011-11_
6 |GBT119-B12X20 [T £ PIN 4 2011-11_
7 |GBT3452.1-90X2.65G WES BN OTEAR I % 1 O-SEAL RING 1 2011-11_
8 |FT304.31F.131 oL STsgtyt DRIVING SPIRAL BEVEL GEAR SHAFT 1 2011-11_
9 |GBT297-32207 R FEVR Tl BEARING 2 2011-11_
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TB504.311Front driving axle assembly-4




TB504.311-4 31.1.4-HiIRZHF -4 FRONT DRIVING AXLE ASSEMBLY -4

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |FT304.31F.011 EIESEIL ey FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |GBTS5783-M12X40-10.9-A3L VaV: BS i BOLT 4
10 [JBT7940.1-M10X1 BB AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |GBT70-M8 x 25 WEET M8 x 25 SCREW 6
12 |GBT1160.2-A10 VR DIPSTICK 1 2011-11_
13 |FT304.31F.121 i 75 A HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 b SE GEAR 1 2011-11_
15 |GBT276—6309 TRYB BRI & BEARING 1 2011-11_
16 |FT304.31F.145 1k SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 = SLEEVE 1 2011-11_
18 |FT304.31F.123 sy ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 PR ADJUSTING WASHER 1 2011-11_
2 |GBT93-12 i WASHER 4 2011-11_
20 |FT304.31F.110 b e END SPLINE SHAFT 1 2011-11_
21 |FT304.31F EasIpiiE) FLOATING OIL SEAL 2 2011-11_
22 |FT304.31F.111 FSES SLEEVE 1 2011-11_
23 |GBT301-8107 e F R HANDSPIKE BALL BEARING 1 2011-11_
24  |FT304.31F.105 |63 SCREW PLUG 2 2011-11_
24 |FT304.31F.105 [L26:3 SCREW PLUG 2 2011-11_
25 |FT304.31F.106 g WASHER 2 2011-11_
26 |FT304.31F.146 AR FE RIGHT END HOUSING 1 2011-11_
27 |GBT6170-M16 [2CH NUT 1 2011-11_
28 |QJ554.31.144B TRy ADJUSTING WASHER 999 2011-11_
29 |FT304.31F.112 SRER/ N END PINION 1 2011-11_
3 |FT304.31F.124 LD CONNECTING COVER 1 2011-11_
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TB504.311Front driving axle assembly-4




TB504.311-4 31.1.4-HiIR BT —4(£E)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
30 |GBT276-6308 TRVAER K BEARING 1 2011-11_
31 |FT304.31F.113 PR ADJUSTING GASKET 2 2011-11_
32 |GBT893.1-90 14190 RETAINER RING 1 2011-11_
33 |FT304.31F.022 wEEE SEAL CAP 1 2011-11_
34  |GBT893.1-102 FLHI B2 SNAP RING 1 2011-11_
35 |GBT276-6210 TRVABREH K BEARING 1 2011-11_
36 |FT304.31F.108 b NP BIG END GEAR 1 2011-11_
37 |FT304.31F.114 14 RETAINER RING 2 2011-11_
38 |GBT276-6310 LD BEARING 1 2011-11_
39 [GBT3452.1-236X5.3G WES B HOTEAR IR % £ O-SEAL RING 1 2011-11_
4  |GBT9877.1-FB80X105X12 LB SR A R T 4 O RING 1 2011-11_
40 |FT304.31F.190 PR ADJUSTING GASKET 1 2011-11_
41 |FT304.31F.107 N BIG END COVER 1 2011-11_
42  |GBT93-8 S WASHER 8 8 2011-11_
43  |GBT5783-M8X35 Ay BS 1o BOLT 8 2011-11_
44 |FT304.31F.117 CIELSSIE:] FRONT DRIVING SHAFT 1 2011-11_
45 |FT304.31F.115 pryid s BOLT 6 2011-11_
46  |FT304.31F.205 | WASHER 6 2011-07_
47 |GBT6176-M14X1.5 JERE14X1.5 NUT 6
5 |FT304.31F.125 HEE OIL SEAL BUSH 1 2011-11_
6 |GBT276-6013 TRVAER & BEARING 2 2011-11_
7 |GBT893.1-100 FLHI B2 SNAP RING 2 2011-11_
8 |FT304.31F.188 SR WASHER 1 2011-11_
9 |FT304.31F.122 Yid GEAR 1 2011-11_
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TB504.311 B 8K alHF 5 Rk-5
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TB504.311-5 31.1.5-HIKZHF -5 FRONT DRIVING AXLE ASSEMBLY-5

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |FT304.31F.036 ETHETER 3K 2 nk LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
.1 |FT304.31F.036 ZEMELER K B AL LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
2 |FT304.31F.037 A ET kL S A RIGHT OIL CYLINDER JOINT ASSEMBLY 1 2011-11_
3 |FT304.31F.033 VR AL SN STEERING BALL HEAD ASSY. RIGHT 1 2011-11_
4 |FT304.31F.032 Aebl I BRSK R STEERING BALL HEAD ASSY. LEFT 1 2011-11_
1 |FT304.31F.160 bl DUSTPROOF CAP 2 2011-11_
10 |FT304.31F.167 (RS SPACER BUSH 2 2011-11_
11 |FT304.31F.168 VaYiPaRi-1o38 HEXAGON SLOTTED NUT 4 2011-11_
12 |GBT91 FOgy 3.2x25 COTTER PIN 32 25 4
13 |GBT6173-M20X1.5 7N F TR NUT 2 2011-11_
14 |FT304.31F.027 B2 f DUSTPROOF LEATHER SLEEVE 2 2011-11_
15 |Q50MZ3040-50 i PIPE HOOP 2 2011-11_
16 |FT304.31F.019a TR EET HYDRAULIC CYLINDER 2 2011-11_
17 |FT304.31F.184 ok CIRCLIP 2 2011-11_
18 |FT304.31F.026A B Bz DUSTPROOF POCKET 2 2010-07_
19 |FT304.31F.174A epk A HE LEFT BALL PIN SEAT 1 2011-11_
JBT7940.1-M6X1 TS OIL CUP 2 2011-11_
JBT7940.1-M6X1 R OIL CUP 2 2011-11_
20 |[JBT7940.1-M6X1 IR OIL CUP 2 2011-11_
20 [JBT7940.1-M6X1 TS OIL CUP 2 2011-11_
21 |804.31.151 BRK e BALL HEAD PIN SEAT 2 2011-11_
22 |FT304.31F.177A BRLAH BALL PIN 2 2010-07_
23 [8004.31.153 Rk BALL PIN COVER 2 2011-11_
24 [8004.31.154 e SPRING 2 2011-11_
25 |FT304.31F.187 i PRESSURE COVER 2 2011-11_
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TB504.311 B 8K alHF 5 Rk-5
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TB504.311-5 31.1.5-HIR B —5(£E)

2 li%=s ZF B b
No. Code Description Quantity Remark
26 |GBT3452.1-33.5X1.8G O%l P O-RING 1 2011-11_
27 |GBT893.1-37 FLHI B2 SNAP RING 2 2011-11_
28 |GBT6171-M20X1.5-LH 1 B4 AR R NUT 1
29 |FT304.31F.175 hitt PULL ROD 1 2011-11_
3 |FT304.31F.165a 5] 7 £ FIXING PIN 2 2011-11_
30 |GBT6171-M20X1.5 Eibayecl S5 NUT 1 2011-11_
31 |FT304.31F.176A kLA e RIGHT BALL PIN SEAT 1
4 |GBT893.1-35 P41 RETAINER RING 2 2011-11_
5 |GBT9163-GE20ES ] 26 45l BEARING 2 2011-11_
FT304.31F.185 Zefrii LEFT GUARD PLATE 1 2011-11_
6.1 |FT304.31F.186 R RIGHT GUARD PLATE 1
7 |GBT5783-M8X16 [ BOLT 4 2011-11_
8 |GBT93-8 8 WASHER 8 4 2011-11_
9 |FT304.31F.195 Ze G ST H IR EAR RING OF LEFT PISTON ROD 1 2011-11_
9.1 |FT304.31F.196 VERLE JaR=EY RIGHT PISTON ROD EAR RING 1
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TB504.311Front driving axle assembly-6

Supporting shaft




TB504.311-6 31.1.6—H{IRZHF -6 FRONT DRIVING AXLE ASSEMBLY-6

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |FT304.31F.011 EIESEIL ey FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |GBTS5783-M16X40-8.8—A3L VaV: BS i BOLT 1 2011-11_
10 |FT304.31F.147 pEe il SHAFT 1 2011-11_
11 |GBT3452.1-58X3.55G WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
12 |GBTS5783-M8X20-Zn.D LY BOLT 2
13 |GBT93-8 S WASHER 8 2 2011-11_
14 |GBT7940.2-M8X1 TS OIL CUP 2 2011-11_
15 |GBT5783-M12X40-10.9 VaYi PR Yo e BOLT
16 |GBT93-12 HHE WASHER 18 2011-11_
17 |GBT6170-MI12 [2CH NUT 12 2011-11_
18 |GBT900-AM12X40-8.8-Zn.D W2 STUD 12 2011-11_
19 |FT304.31F.156 HEESIEHIVI SLIDING BEARING 1 2011-11_
2 |GBT6170-M16 R NUT 1 2011-11_
20 |GBT3452.1-45X3.55G WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
21  |FT304.31F.155 S5 S REAR SUPPORTING SHAFT SEAT 1 2011-11_
3 |FT304.31F.025 Cagl SEAL GASKET 1 2011-11_
4 |FT304.31F.149 S b FRONT SUPPORT SHAFT SEAT 1 2011-11_
5  |FT304.31F.150 iy WASHER 1 2011-11_
6 |FT304.31F.148 gL SLIDING BEARING 1 2011-11_
7 |GBT7940.1-M8X1 VAR OIL CUP 2 2011-11_
8 |GBT3452.1-47.5X3.55G WES 3 OTEA IR 2 1 Rl O-SEAL RING 1 2011-11_
9 |FT304.31F.024 U CONNECTING PIN 2 2011-11_
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TB554.312Front tray assembly
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TB554.312 31.2-HiftZe g 31.2-FRONT BRACKET ASSEMBLY

=2 %= B B P
No. Code Description Quantity Remark
GBT5782-M16X110-10.9-A2L AN S BOLT 6 2011-11_
2 |GBT93-16-A0P S SPRING WASHER 6 2011-11_

TB554.312-01 CIERRES FRONT BRACKET 1 2011-11_




FT404.32F.001 HI3RzhHE &R

71



FT404.32F.001 32-HiZKzh5 0 32-FRONT DRIVING WHEEL ASSEMBLY

=2 %= B B P
No. Code Description Quantity Remark
1 |GBT2979-8.3-20-6PR-PR HariALaR sl e /K 1 &l ARz 5494 i |[DRIVING WHEEL OUTER TUBE 1
2 |GBT2979-8.3-20-R Hari LIRSl 5 P9 iR DRIVING WHEEL INNER TUBE 1 2013-02_
3 |FT404.32F.011 RHRE WHEEL RIM WELD 1 2011-11_
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FT400.34F.001 J59Ez4E 2 0L




FT400.34F.001 34-50KEh% M 34-REAR DRIVE WHEEL ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 GBT2979-12.4-28—-8PR-R R HLIR e W A S 45 SR |DRIVING WHEEL OUTER TUBE 1 2011-11_
2 |GBT2979-12.4-28-R iR B 56 PIHR DRIVING WHEEL INNER TUBE 1 2011-11_
2 |GBT2979-12.4-28-R R LIRSS N G DRIVING WHEEL INNER TUBE 1 2011-11_
3 |FT400.34F.011 L AL RIM ASSEMBLY 1 2011-11_
3.1 |GBT6171-M16X1.5-A3L JEiEVaycl SHE NUT 6 2011-11_
3.2 |FT300.34.106 HHE WASHER 6 2011-11_
3.3 |FT400.34F.012 R WHEEL RIM WELD 1 2011-11_
3.4 |FT400.34.103b it SPOKE 1 2011-11_
3.5 |FT300.34.102 AR RIM BOLT 6 2011-11_
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FT300.35A.001 Traction mechanism assembly




FT300.35A.001 35-#5[HlHE 35-TOWING MECHANISM ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1  |GBT5783-M16 x 60~A3L [T BOLT 8 2010-11_
10 |FT300.35A.101 BT CONNECTING SWING ROD 1 2010-11_
11 |FT300.35A.131 By PIN 2 2010-11_
12 |FT300.35A.103 B CONNECTING PIN 1 2010-11_
2 |FT300.35A.012 G ey TRACTION FRAME 1 2004—01_
2 |FT300.35A.012a EE| RS TRACTION FRAME 1 2010-11_
3 |GBT93-16-A0P HSE SPRING WASHER 10 2012-02_
4 |GBT6170-M16-A3L W M16-A3L NUT 10 2010-11_
5 |FT65.53.103 B SPRING LOCK PIN 2 2010-11_
6 |FT300.35A.104 SENLEY THIMBLE 2 2010-11_
7 |FT300.35A.102 R UPPER PART U-HOOK 1 2010-11_
8  |TB400.35.1-03 LY BOLT 2 2010-11_
FT300.35A.105 Eest SWING PIN 1 2010-11_
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TB400.371BTransmission housing assembly




TB400.371B 37.1-Z8 @A 5¢ A 6 37.1-GEARBOX HOUSING ASSEMBLY

b5 K5 ZF Hi ;

No. Code Description Quantity Remark
1 |FT300.37.101b A AT GEAR BOX 1 2006—12_
1 |[TB400.371E-01 A AT GEAR BOX 1 2007-12_
1 |FT300.37.101b A RAG A GEAR BOX 1 2006-12_
10 |TB550.371-01 [T BOLT 3 2006-12_
11 |GBT5782-M12X110-A2L 2 BOLT 1

12 |GBT119.1-12m6X22-A0P [ PIN 1 2011-11_
13 |GBT6170-M12-A3L [2CH NUT 3 2011-11_
14 |GBTS5783-M12X40-A3L YRR BOLT 1

15 |GBT5783-M12X35-A3L 2 BOLT 4 2011-11_
15 |GBTS783-MI12X35-A3L LY BOLT 4 2011-11_
2 |GBT6171-M12X1.5-A3L 1S FA I8 NUT 10

3 |GBT93-12-A0P HSE SPRING WASHER 24 2011-11_
4  |GBT899-AMI12-M12X1.5X35-8.8—A3L PWES {53 8.8—A3L STUD 10 2011-11_
5 |FT300.37.158 Y TS PEDAL SHAFT BUSH 2 2011-11_
6 |JBT7940.1-M10X1 I E AR STRAIGHT PRESSURE FILLING OIL CUP 2 2011-11_
7 |FT300.37.159 PR TS RELEASE FORK SHAFT BUSH 2 2011-11_
8 |GBT91-6.3X40-A0P TF O PIN 1 2011-11_
9 |GBT119.1-12m6X30-A0P [ A PIN 3 2011-11_
9 |GBTI119.1-12m6X30—A0P [ PIN 3 2011-11_
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TB400.372D -AFME k-1
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TB400.372D-1 37.2.1-FA#H S —~1 MAIN TRANSMISSION ASSEMBLY-1

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT400.37B.201 I B A AUXILIARY CLUTCH SHAFT 1 2011-11_
10 |TB550.372-18 1 Rt ImE I GEAR SPACER 1 2004-01_
10 |GBTS894.1 141820 BLCOKING RING 1 2011-11_
11 |FT300.37B.126a 1 R EF%5 I DRIVING GEAR 1 2008-08_
11 |FT300.37B.126 I R EF k5 I DRIVING GEAR 1 2004-01_
12 |FT300.37B.127a 1 - 045 IRE I-II GEAR SPACER 1 2007-04_
12 |TB550.372-19 I - 045 IRE I-1I GEAR SPACER 1 2008-08_
12 |FT300.37B.127 I - 045 IRE I-II GEAR SPACER 1 2004-01_
13 |FT300.37.128 RS E 354 I DRIVING GEAR 1 2011-11_
14 |FT300.37.130 IR TSE e e III GEAR BUSH 1 2011-11_
15 |FT300.37.131a Y 3 B 4 I DRIVING GEAR 1 2011-11_
16 |FT300.37.132 I — IV 24 M 5 P B M-IV ENGAGING GEAR SEAT 1 2011-11_
17 |FT300.37.134a I - IV R4 £ 2 M-IV SHIFT COLLAR 1 2011-11_
18 |GBT276-6007 476007 BEARING 1 2011-11_
19 |GBT893.1-21 FLHI B2 SNAP RING 1 2011-11_
2 |GBT5783-M8X25-A2L [V BOLT 4 2011-11_
20 |[FT300.37.136 HEHRE CONNECTING SLEEVE 1 2011-11_
21 |FT300.371.137 317750 B PTO CONNECTING SHAFT 1 2011-11_
22 |GBT895.2-24 il A 22 14 T SNAP RING 1 2011-11_
3 |GBT93-8 HJE8 WASHER 8 4 2011-11_
4 |FT300.37B.124 1 i & 55 SHAFT I BEARING COVER 1 2011-11_
5 |FT300.37B.125 T Hlytiy AR 25 4G 3R SHAFT I BEARING COVER PAPER GASKET 1 2011-11_
6 |GBT9877.1-FB40X62X8D VA B SR S T 2 O RING 1 2011-11_
7 |GBT276-6208 TRVAER & BEARING 1 2011-11_
8 |FT300.37B.021a I Shérft SHAFT I UNIT 1 2008—08_
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TB400.372D -AFME k-1

81



TB400.372D—1 37.2.1— 3453 B il —1(4¢
=2 %= B B P
No. Code Description Quantity Remark
FT300.37B.021a I Gl SHAFT I UNIT 1 2008—08_
FT300.37B.021 1 Hé SHAFT I UNIT 1 2004-01_
8.1 |FT300.37B.202a 1% SHAFT I 1 2008-08_
8.1 |FT300.37B.202 I % SHAFT I 1 2004—-01_
8.2 |FT300.37.170 W SLEEVE 1 2011-11_
9 |GBT3452.1-23.6X1.80G WS 3h I OTEAG Jie 2% 45 B O-SEAL RING 2 2011-11_
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TB400.372DMain transmission assembly-2




TB400.372D-2 37.2.2-FAF#H S -2 MAIN TRANSMISSION ASSEMBLY -2

2 li%=s ZF B b
No. Code Description Quantity Remark
1  |GBT5783-M8X25-A2L [T BOLT 4 2011-11_
10 |FT300.37.114 I - 0455l I-1I GEAR BUSH 2 2011-11_
11 |FT300.37.117 I BB A5 I DRIVEN GEAR 1 2004-01_
11 |FT300.37.117a R EVNE)yesgit I DRIVEN GEAR 1 2011-06_
12 |FT300.37.115a I - DM AE I-1I SHIFT COLLAR 1 2011-06_
12 |FT300.37.115 I - IR EE I-II SHIFT COLLAR 1 2004-01_
13 |FT300.37.116 I — I RS A U I-II ENGAGING TOOTH SEAT 1 2011-11_
14 |FT300.37.113a I RS M B 155 I DRIVEN GEAR 1 2011-06_
14 |FT300.37.113 IR =Y I g I DRIVEN GEAR 1 2004-01_
15 |FT300.37.112 A4 A B U5 e I DRIVEN GEAR 1 2011-11_
16 |FT300.37.110 I - IV A4 {5 4 g 2 III-IV GEAR SPACER 1 2011-11_
17 |FT300.37.108a IV RS M B ik IV DRIVEN GEAR 1 2011-11_
18 |GBT276—6208 TRYB BRI & BEARING 1 2011-11_
19 |FT300.37.109a 11 % SHAFT 1 1 2011-11_
2 |GBT93-8 HJE8 WASHER 8 4 2011-11_
20 |JBT7918-K20X26X20 ML TR AT R R 2R 2l NEEDLE AND CARRIER UNIT 1 2011-11_
3 |FT300.37.120 T 4l R 55 SHAFT I BEARING COVER 1 2011-11_
4 |FT300.37.119 11 %l 7 25 AR R SHAFT 1 BEARING COVER PAPER GASKET 1 2011-11_
5 |GBT812-M24X1.5 [ W ROUND NUT 1 2011-11_
6 |GBT858-24 LS5 Nsemlfralic THRUST RING 1 2011-11_
7 |GBT305-72/78.6 1HERR PLATE;THRUST 1 2004-01_
8 |GBT276—6306N TRIER 7 BEARING 1 2011-11_
9 |FT300.37.118 1 %yt st 14 SHAFT I END RETAINER RING 1 2011-11_
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TB450.373BAuxiliary transmission assembly




TB450.373B 37.3—-gIAS# S, 37.3-AUXILIARY GEARSHIFT ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |FT300.37J.169a EIAS 32 B P Ab AUXILIARY GEARSHIFT DRIVING GEAR SHAFT 1 2011-11_
10 |GBT894.1-40 P4IE40 WASHER 40 1 2011-11_
11 |FT300.37.106a BB H 5 k145 e REVERSE GEAR MESHING SEAT 1 2011-11_
12 |FT300.37J.105 B Rl AUXILIARY GEARSHIFT SLEEVE 1 2011-11_
12 |FT300.37J.105 RIS AR AUXILIARY GEARSHIFT SLEEVE 1 2011-11_
13 |FT300.37.111 [BESS SPACER BUSH 1 2011-11_
14 |QSFZB019-K35X43X34ZW REHK NEEDLE BEARINGS 1 2011-11_
15 |FT300.37.103 RS M BT AUXILIARY GEARSHIFT DRIVEN GEAR 1 2004-01_
15 |FT450.37.103 FIESE Y NEsg i AUXILIARY GEARSHIFT DRIVEN GEAR 1 2007-04_
16 |FT300.37].182 PR 124 ] LIMITING RETAINER RING 1 2004-01_
16 |FT300.37].182a FR A 12 LIMITING RETAINER RING 1 2007-04_
17 |GBT894.1-35 il P P SNAP RING 1 2011-11_
18 |GBT283-NUP307E [k V8 Tl BEARING 1 2011-11_
19 |TB450.37]-01 1A M B AUXILIARY GEARSHIFT DRIVEN SHAFT 1 2011-11_
2 |GBT276-6210 TRIER 7 BEARING 1 2011-11_
20 [JBT7918-K25X31X20 VR EF AR R SR A 1 NEEDLE AND CARRIER UNIT 1 2011-11_
3 |GBT894.1-50 il P P SNAP RING 1 2011-11_
4 |GBT283-NUP30SE [k V8 Tl BEARING 1 2011-11_
5 |FT300.37.139 B A 3G AUXILIARY GEARSHIFT BEARING COVER 1 2011-11_
6 |GBT93-10-A0P i v 2R R 2 S ] WASHER 4 2011-11_
7 |GBT5783-M10X30-A2L VAV BN e BOLT 4 2011-11_
8  |FT300.37J.180 (GRS SPACER BUSH 1 2011-11_
9 |GBT283-NF208E [k VR Tl BEARING 1 2011-11_
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TB450.374B-1 37.4. 12 #AG DA S a—1 37.4TRANSMISSION CONTROL MECHANISM ASSEMBLY -1

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT93-10 P10 WASHER 10 8 2011-11_
10 |FT300.37.154 A Sk AUXILIARY GEARSHIFT DIAL HEAD 1 2011-11_
11 |FT300.37.147 M- IVASH: m-1v FORK 1 2011-11_
12 |FT300.37.150 I — IV A4 4% 2l M-IV FORK SHAFT 1 2011-11_
13 |FT300.37.152 I - IRY#R3L I-II GEAR FORK HEAD 1 2011-11_
14 |FT300.37.149 I — I 444k S I-II GEAR FORK SHAFT 1 2011-11_
15 |FT300.37.148 I - IR I-II GEAR FORK 1 2011-11_
2 |GBT5783-M10X30-A3L YRR BOLT 8 2011-11_
3 |Q72114 FEF PLUG PIECE 1 2011-11_
4 |GBT308-8-G100-B FRBR BALL 3 2011-11_
5 |FT300.37.135 P Ul T FORK SHAFT LOCATING SPRING 3 2011-11_
6 |FT300.37.145 RIS S AUXILIARY GEARSHIFT FORK 1 2011-11_
7 |GBT879.1-3X24 HPE R A PIN 5 2011-11_
8 |GBT879.1-5X24 S B 4 PIN 5 2011-11_
9 |FT300.37.156 AR S S AUXILIARY GEARSHIFT FORK SHAFT 1 2011-11_
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TB450.374B Az i B4\ HLF 2 pk-2
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TB450.374B-2 37.4.2735 45 # WM M -2 GEARBOX CONTROL MECHANISM ASSEMBLY-2

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |TB450.374B.1 A A b 35 S GEARBOX UPPER COVER ASSEMBLY 1 2011-11_
1 |FT300.371.016 B R BN T A AUXILIARY GEARSHIFT CONTROL HANDLE 1 2011-11_
10 |TF1004.374-02 IR 2 ASSEMBLY 2 2011-11_
11 |FT300.37.180 75 T S LOW CARBON STEEL WIRE 2 2011-11_
12 |FT300.37.015 FE AR TR B, GEARLEVER SEAT 1 2011-11_
MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY
13 |TB450.374B.1.1 FASHFRA 1 2011-11_
14 |FT300.37.163a A A 55 MAIN GEARLEVER WELDMENT 1 2011-11_
15 |FT300.37.165 AR T L GEARBOX UPPER COVER 2 2011-11_
15 |FT300.37.165 RISUYE I GEARLEVER SPRING 2 2011-11_
16 |FT300.37.164 A T R 1 GEARLEVER SPRING 2 2011-11_
GEARLEVER SPRING RETAINER RING
17 |FT300.37].161 A AR 1 2011-11_
18 |GBT854-8 B Hf BB AUXILIARY GAR GUIDE PLATE 4 2011-11_
19 |GBT5783-M8X16-A2L YRR WASHER 4 2011-11_
2 |GBT6172.1-M10-A2L [SH BOLT 2 2011-11_
20 |FT300.37.162 FAHGAR NUT 1 2011-11_
MAIN GEARSHIFT GUIDE PLATE
21 |TB450.374B.1-01 ARG 2 2011-11_
22 |GBT879.1-6X28 R R B LOWER CONTROL ROD 2 2011-11_
22 |GBT879.1-6X28 HPE R A PIN 2 2011-11_
3 |TB450.374B.1.2 BIAS SRR A PIN 1 2011-11_
3 |TB450.374B.1.2 RIS AT ASSISTANT GEARLEVER WELDMENT 1 2011-11_
ASSISTANT GEARLEVER WELDMENT
4 |FT300.37.166a AR B 2 2009-12_
4 | TB450.374B-01 AR AT B 2R GEARLEVER DUSTPROOF BONNET 2 2012-01_
5 |GBT893.1-40 P41 GEARLEVER DUSTPROOF BONNET 2 2011-11_
6 |FT800A.37.305 Je R RETAINER RING 2 2011-11_
7 |GBT5781-M8X20-A2L aYiES 1o NYLON SEAT 8 2011-11_
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TB450.374B-2 37.4. 275 AR ERIN AL o 5 —2( £E)

liNes R B e 3

No. Code Description Quantity Remark
GBT5781-M8X20-A2L VaV b v BOLT 2011-11_
GBT93-8-A0P | WASHER 2011-11_
FT800A.37.326 AR T VL GEARLEVER LOCATING PIN 2011-11_
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TB504.382-1 38.2.1- 5 kL8 li—1 REAR AXLE CENTRAL TRANSMISSION ASSEMBLY-1

2 li%=s ZF B b
No. Code Description Quantity Remark
1 | TB450.38J-05 JINF A 5 T SMALL TAPER GEAR SHAFT 1 2011-11_
10 |FT300.38.117 LHIPIY BEARING SEAT 1 2011-11_
11 |GBT93-10-A0P T o 2R 5 5 A WASHER 16 2011-11_
12 |GBT5783-10X30-A3L VAV BN BOLT 2011-11_
13 |GBT812-M39X1.5 [ 4 ROUND NUT 2011-11_
14 |GBTS858-39 [ WRFEF 1k B3 THRUST RING 1
15 |FT300.38.177 A ZE AR R RE RIGHT DIFFERENTIAL BEARING SEAT 1 2011-11_
16 |FT300.38.151 TR R ADJUSTING NUT 2 2011-11_
17 |FT300.38.142 25 T R K R LEFT DIFFERENTIAL BEARING SEAT 1 2011-11_
18 |GBTS783-10X25-A3L Ay BS 1o BOLT 12 2011-11_
19 |FT300.38.161 BiH LOCK SHIM 2 2011-11_
2 |GBT283-NUP2210E [T VR Al BEARING 1 2011-11_
20 |[GBT93-8—A0P i WASHER 4 2011-11_
21 |TB554.382-01 [V BOLT 4
3 |GBT894.1-50 il P P SNAP RING 1 2011-11_
4  |GBT894.1-48 4 RETAINER RING 1 2011-11_
S |FT404.38G.116 IELES i hosg & FRONT DRIVE OUTPUT GEAR 1 2011-11_
6 |GBT297-32208 [ £ vE Tl BEARING 2 2011-11_
7 |FT300.38.118 HEVT R Sl A SR TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_
8 |FT300.38.119 EoT R TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_
9  |FT300.38.120 HET R Bl A SR TAPER GEAR SHAFT ADJUSTING GASKET 999 2011-11_
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TB504.382 JE#H U580 & Hi-2




TB504.382-2 38.2.2-J5HrH k%8 -2 REAR AXLE CENTRAL TRANSMISSION ASSEMBLY -2

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |FT300.38.012 ZETAR BT DIFFERENTIAL ASSEMBLY 1 2011-11_
1 |GBT297-32013 R FEVR Tl BEARING 1 2011-11_
10 |FT300.38.183 AT B AR SHORT PLANETARY GEAR SHAFT 2 2011-11_
11 |FT300.38.184 HULER CENTRAL RING 1 2011-11_
12 |FT300.38.143 2Pk i LEFT HALF SHAFT GEAR 1 2011-11_
13 |FT300.38.180 PRt Ul DIFFERENTIAL HOUSING 1 2011-11_
14 |FT300.38.141 KA BIG TAPER GEAR 1 2011-11_
15 |FT300.38.185 A7 B VTR0l 1L A A PLANET GEAR SHAFT THRUST BOLT 4 2011-11_
16 |FT300.38.019 2B, DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
16 |FT300.38.019 2B DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
17 |GBT297-30211 [ 4R Tk BEARING 1 2011-11_
18 |FT300.38.186 JCHE T FIXING BOLT 4 2011-11_
2 |GBT6170-M12-A3L R NUT 8 2011-11_
3 |FT300.38.152 BB LOCKING WASHER 4 2011-11_
4 |FT300.38.181 ZHARTE DIFFERENTIAL HOUSING 1 2011-11_
4 |FT300.38.181 ZEHER T DIFFERENTIAL HOUSING 1 2011-11_
s |FT300.38.147 RE Vg ey HALF SHAFT GEAR WASHER 2 2011-11_
6 |FT300.38.144 A i e RIGHT HALF SHAFT GEAR 1 2011-11_
7 |FT300.38.148 TR PLANET GEAR WASHER 4 2011-11_
8  |FT300.38.145 TR PLANETARY GEAR 4 2011-11_
8  |FT300.38.145 TEE® PLANETARY GEAR 4 2011-11_
9 |FT300.38.182 KAT B 50 LONG PLANETARY GEAR SHAFT 1 2011-11_
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TB554.383A 38.3—-Z= W4\ WM M 38.3-DIFFERENTIAL LOCK CONTROL MECHANISM ASSEMBLY

b5 K5 ZF Hi ;

No. Code Description Quantity Remark
1 |GBT3452.1-15.0X2.65G WES 3 OTE IR 2 £ Rl O-SEAL RING 1 2011-11_
10 |GBT879.1-6X35 R [R5 PIN 1 2011-11_
11 |GBT879.2-3.5X35 HPE R A PIN 1 2011-11_
12 |TB554.383A.2 LR BAT R A DIFFERENTIAL LOCK PEDAL LEVER WELDMENT 1 2004-01_
13 Q72220 WL ZE R PLUG PIECE 1 2011-11_
14 |TB554.383A.1 LR A DIFFERENTIAL LOCK PEDAL WELDMENT 1 2004-01_
14 |TB554.383A.4 FEHAN_E BT A DIFFERENTIAL LOCK PEDAL LEVER WELDMENT 1 2010-03_
15 |GBT93-6-A0P TS SPRING WASHER 2 2011-11_
16 |GBT5783-M6X25-8.8—A2L VAV BN BOLT 2 2011-11_
2 |FT300.38.158a 2B X A DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_
3 |FT300.38.160 2 RN ] {7 DIFFERENTIAL LOCK RETURN SPRING 1 2011-11_
4 |FT300.38.159a FEHAIE DIFFERENTIAL LOCK FORK 1 2011-11_
5 |FT300.38.190 ZEMBHR IR DIFFERENTIAL LOCK DIAL BLOCK 1 2011-11_
6 |GBTS879.1-6X40 L [ 4 SPRING COLUMN PIN 1 2011-11_
7  |GBT879.2-3.5X40 R R B PIN 1 2011-11_
8  |GBT5781-M8X45-A2L VAV BN e BOLT 1 2011-11_
9 |GBT6170-M8-A2L [2CH NUT 2 2011-11_

TB554.383A.3 ZHE T ISR A DIFFERENTIAL LOCK DOWN PEDAL WELDMENT 1 2010-03_

98



TB554.385 M A HRYHLAL 2 Al

99



TB554.385 38.5— M XYM A 38.5-SHUTTLE SHIFT MECHANISM ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT300.41.015 BN 74 R A SR PTO CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |TB554.385.3a WA SR LEVER BUSH WELDMENT 1 2010-01_
10 |TB554.385.3 ARG LEVER BUSH WELDMENT 1 2011-11_
11 |GBT3452.1-16.0X2.65G WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
12 |GBT879.1-6X28 R [R5 PIN 1 2011-11_
12 |GBT879.1-6X28 L B 4 PIN 1 2011-11_
13 |GBT879.2-3.5X28 R R B PIN 1 2011-11_
14 |TB554.385.2 IR A FINGER LEVER WELDMENT 1 2008-09_
14 |FT300.387.023c IR A FINGER LEVER WELDMENT 1 2007-10_
15 |GBT91-4X32-A0P FE 4 PIN 1 2011-11_
16 |FT704.42B.163 P Ul T FORK SHAFT LOCATING SPRING 1 2011-11_
17 |GBT308-9.5-G100-b Ek BALL 1 2011-11_
18 |FT300.387.203 R4k U REVERSE FORK SHAFT 1 2011-11_
19 |FT300.38].218 [EEET7 378 REVERSE GEAR FORK 1 2011-11_
2 |GBT6170-M10-A3L [2CH NUT 1 2011-11_
TB554.385.1a BRI R A REVERSE CONTROL LEVER PRESSURE UNIT 1 2010-01_
TB554.385.1 FIREENFT R A REVERSE CONTROL LEVER PRESSURE UNIT 1 2004—01_
3.1 |FT300.387.022b BRI REVERSE CONTROL LEVER WELDMENT 1 2008-07_
3.1 |FT300.38].022b BRI A REVERSE CONTROL LEVER WELDMENT 1 2008-07_
3.1 |FT300.387.022¢ [EREEEST Ve DEN REVERSE CONTROL LEVER ASSEMBLY 1 2010-01_
3.1 |FT300.38].022a IR S REVERSE CONTROL LEVER ASSEMBLY 1 2004-01_
3.2 |TB504.385.1-01 & SLEEVE 1 2011-11_
FT300.38].231b it ROCKER 1 2007-10_
FT300.38].231a PR ROCKER 1
FT300.38].216 ot ROCKER 1 2010-08_

100



TB554.385 M A HRYHLAL 2 Al

101



TB554.385 38.5— 12 A ML) L it (4E)

liNes R B e y
No. Code Description Quantity Remark

4 FT300.38J.231b R ROCKER 1 2007-10_

5 |GBT882-B10X30-A0P % PIN 1 2011-11_

6 GBT848-10-A0P N WASHER 1 2011-11_

7 GBT91-3.2X40-A0P FFEH PIN 1 2011-11_

8 TB400.385-09 e e BOLT 2 2011-11_

9 GBT93-10-A0P FRifE T S RS WASHER 2 2011-11_
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FT300.39.001 Final transmission assembly- -1




FT300.39.001-1 39.1-5 248 2 i—1 39FINAL TRANSMISSION ASSEMBLY -1

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |FT300.39.109 RET AR NEEDLE OUTER SPACER RING 6 2011-11_
10 |FT300.39.110 Lty DRIVING SHAFT LOCK PIECE 1 2011-11_
11 |FT300.39.112 TR BN A B A DRIVING SHAFT LOCK BOLT 1 2011-11_
12 |FT300.39.111 P RETAINER BLOCK 1 2011-11_
13 |FT300.39.104 TR PLANET CARRIER 1 2011-11_
14 |FT300.39.123 LSy ADJUSTING WASHER 999 2011-11_
15 |FT300.39.122 PR ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 TRy ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 sy ADJUSTING WASHER 999 2011-11_
17 |FT300.39.113 e SPACER BUSH 1 2011-11_
18 |GBT276-6211 TR VAER & BEARING 1 2011-11_
19 |FT300.39.115 AeIR BT A LEFT DRIVING SHAFT HOUSING 1 2011-11_
2 |FT300.39.103 TER® PLANET GEAR 3 2011-11_
20 |GBT276-6212 BRAh & BALL BEARING 1 2011-11_
21  |GBT9877.1-FB70X95X10D P B S R T O RING 2 2011-11_
22 |GBT3452.1-115X3.55G RSB FHOTEAR I %5 354 Tl O-SEAL RING 1 2004-01_
23 |FT300.39.116 BiiiEEp OIL SEAL CAGE 1 2011-11_
24  |GBT93-12-A0P i WASHER 4 2011-11_
25 |GBT5783-M12X30-8.8-A3L Ay B v BOLT 4
26  |FT300.39.136 Jaieaiske (42) REAR HUB BOLT (LEFT) 8 2011-11_
27 |FT300.39.118 IR St DRIVING SHAFT 1 2011-11_
28 |FT300.39.137 g WASHER 8 2011-11_
29 |GBT6176-M16X1.5-LH-10-A3L 2RISR HEXAGON NUT, TYPE-2 8 2004-01_
3 |GBT309-P5X23.8-G2 REF NEEDLE 132 2011-11_
4 |FT300.39.105 TRET P 1 NEEDLE INNER SPACER RING 3 2011-11_
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FT300.39.001 Final transmission assembly- -1




FT300.39.001—1 39.1-f &A% 50 M —1(4k)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
5  |GBT879.1-5X24 S B 4 PIN 3 2011-11_
6 |GBTS879.1-8X24 R [R5 PIN 3 2011-11_
7 |FT300.39.106 TR R PLANET GEAR SHAFT 3 2011-11_
8 |FT300.39.107 i GEAR RING 1 2011-11_
9  |FT300.39.101 2ot LEFT HALF SHAFT 1 2011-11_
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FT300.39.001 Final transmission assembly- -2
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F'1300.39.001-2

39.2-F AL F A -2 39FINAL TRANSMISSION ASSEMBLY -2

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT6176-M16X1.5-LH-10—A3L 2RI IR HEXAGON NUT, TYPE-2 8 2011-11_
10 |GBT276-6212 B & BALL BEARING 1 2011-11_
11 |FT300.39.114 AIRB R A RIGHT DRIVING SHAFT HOUSING 1 2011-11_
12 |GBT276-6211 TRVAER K BEARING 1 2011-11_
13 |FT300.39.113 e SPACER BUSH 1 2011-11_
14 |FT300.39.121 LSy ADJUSTING WASHER 9999  [2011-11_
14 |FT300.39.121 PR ADJUSTING WASHER 9999  [2011-11_
15 |FT300.39.122 TRy ADJUSTING WASHER 9999 2011-11_
16 |FT300.39.123 sy ADJUSTING WASHER 9999  [2011-11_
17 |FT300.39.104 TR PLANET CARRIER 1 2011-11_
18 |FT300.39.111 P RETAINER BLOCK 1 2011-11_
19 |FT300.39.112 UK B A DRIVING SHAFT LOCK BOLT 1 2011-11_
2 |FT300.39.137 i WASHER 8 2011-11_
20 |[FT300.39.110 Ll DRIVING SHAFT LOCK PIECE 1 2011-11_
21 |FT300.39.102 A2 5 RIGHT HALF SHAFT 1 2011-11_
21 |FT300.39.102 paR i RIGHT HALF SHAFT 1 2011-11_
22 |FT300.39.107 i GEAR RING 1 2011-11_
23 |GBT879.1-5X24 HPE R A PIN 3 2011-11_
24 |GBTS879.1-8X24 S B 4 PIN 3 2011-11_
25 |FT300.39.106 TR PLANET GEAR SHAFT 3 2011-11_
26 |FT300.39.109 RET AR NEEDLE OUTER SPACER RING 6 2011-11_
27 |FT300.39.103 rE# PLANET GEAR 3 2011-11_
28 |GBT309-P5X23.8-G2 RE NEEDLE 132 2011-11_
29 |FT300.39.105 RE IR NEEDLE INNER SPACER RING 3 2011-11_
3 |FT300.39.118 KB DRIVING SHAFT 1 2011-11_
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FT300.39.001 Final transmission assembly- -2

109



FT300.39.001-2 39.2— &A% 5N M pl—2(4k)

liNes R B e P
No. Code Description Quantity Remark

4 |FT300.39.135 JE e A REAR HUB BOLT 8 2011-11_

5 |GBT5783-M12X30-8.8—A3L VaViiEN . v BOLT 4 2011-11_

6 |GBT93-12-A0P | WASHER 4 2011-11_

7 |FT300.39.116 T OIL SEAL CAGE 1 2011-11_

8 |GBT3452.1-115X3.55G WE S B H OFEAR i 2% 4t el O-SEAL RING 1 2011-11_

9 |GBT9877.1-FB70X95X10D N LB S i R T 2 4 O RING 2 2011-11_
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TB504.402B—1 40.1-4 L 4 8 m—1 FULL HYDRAULIC STEERING PIPE ASSEMBLY-1

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |GBT6170-M10-A3L W NUT 2

10 |GBT93-8-A0P g WASHER 8

11 |FT450.40Y.011 TR RN GRS OIL PUMP INLET STEEL PIPE WELDMENT 1

12 |FT650.40.105-M18X1.5 2% DI HOLLOW BOLT 1

13 |IBT982-18 2 A COMBINED SEAL GASKET 2

13 |JBT982-18 20 £y 25 A COMBINED SEAL GASKET 2

14 |GBT5783-M8X30-8.8—A2L VaV: BS i BOLT 3

15 |GBT3452.1-17.0X2.65G WES BN OTEAR I % 1 O-SEAL RING 1 2012-12_
15 |GBT3452.1-16.0X2.65G W E S 80 F OTEA I 25 3 el O-SEAL RING 1

16 |FT354.401.011 ERRITRITE S PERMANENT OVERFLOW PUMP 1

17 |TB504.402B.7 BRI A OIL CONVEYING PIPE WELDMENT 1

17 | TB504.402B.7a AR S RLT OIL CONVEYING PIPE ASSEMBLY 7 1 2012-12_
18 |GBT3737.2-G12 JERGEZ NN STRAIGHT THREAD JOINT 2

19 |TB504.402B.8a RN E IR AS OIL CONVEYING PIPE WELDMENT 8 1 2012-12_
19 |TB504.402B.8 LRl IREPC Ry OIL CONVEYING PIPE WELDMENT 1

2 |GBT93-10-A0P T v T s e 4 WASHER 4

20 |TB504.402B.12 T 3 OIL CONVEYING HOSE ASSEMBLY 3 1 2012-12_
20 |TB504.402B.3 LR E= IS OIL CONVEYING HOSE ASSEMBLY 1

21 |TB504.402B.4 LRl =S OIL. CONVEYING HOSE ASSEMBLY 1

22 |TH354.402-11 Bk PIPE JOINT 2

23 |IBT982-20 20 £y 25 A COMBINED SEAL GASKET 2

24 |TB504.402B-01a N =aach| OIL PIPE BRACKETI 1 2012-12_
24 | TB504.402B-01 ik | OIL PIPE BRACKET1 1

25 | TG1204.402F-02 3FLE I THREE-HOLE PIPE CLAMP 2

26 |GBT6170-M8-A2L [2CH NUT 1
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TB504.402B—1 40.1—4k H: 5% [a) 4 B s il — 1(42)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
27 |GBT5783-M8X35-8.8—A2L Ay B v BOLT 1

28 |GBT5783-M8X20-8.8—A2L VaV: BS i BOLT 1

29  |GBT97.1-8-A0P SR WASHER 1

3 |TB450.40X-01 LA S STEERING OIL TANK BRACKET 1

3 |TB504.402B.11 A S SRS STEERING OIL TANK BRACKET WELDMENT 1 2012-12_
4 |GBT5783-M10X25-8.8—A3L Ay B v BOLT 2

5 |FT354.40C.011 TR TIAR B2 T 2 2 K, STEERING OIL TANK AND BREATH ASSEMBLY 1

6 Q67627 WA T2T HOSE HOOP 27 4

7 | TB504.402-04 ENEGES OIL RETURN HOSE 1

8 |TB504.402B-03 WK OIL SUCTION HOSE 1 2012-12_
8  |FT400.40X.104 W AR OIL SUCTION HOSE 1

9 |GBT5782-M8X60-8.8—A2L VaY: BS i BOLT 4
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TB504.401B ¥ ] 4% f2 56 [ 5 H: 2 Rl




TB504.401B 40.1-%%;m88 M mEFE L, 40.1-REDIRECTOR OR STEERING COLUMN ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT354.40C.016a ) AR STEERING PIPE COLUMN ASSEMBLY 1
1 |FT354.40C.016a T AR STEERING PIPE COLUMN ASSEMBLY 1
1.1 [GBT6173-M16X1.5-A3L Vavi:EiiliSss NUT 1 2011-11_
1.2 |FT650.40.172 b aie] BEARING RETAINER RING 1 2011-11_
1.3 |GBT894.1-20 41520 BLCOKING RING 1 2011-11_
1.4 |GBT276—61804-2LS LD BEARING 1 2011-11_
1.5 |FT650.40.173 R 2 BEARING RETAINER RING 2 1 2011-11_
1.6 |GBTS893.1-32 4 RETAINER RING 1 2011-11_
1.7 |FT354.40C.130a Bk STEERING ROD 1 2009-12_
1.8 |FT354.40C.030 e BEIRA STEERING SLEEVE WELDMENT 1 2011-11_
2 |FT400.40.016 LA IS ¥EY STEERING WHEEL ASSEMBLY 1 2011-11_
3 |TB504.401-01 AR E STEERING ROD SHIELD SLEEVE 1 2011-11_
3 |TB504.401-01 R R E STEERING ROD SHIELD SLEEVE 1 2011-11_
4 |GBT5783-M10X30-8.8—A3L Ay B v BOLT 4 2011-11_
S |GBT93-10-A0P i v 2R R 2 ] WASHER 4 2011-11_
6 |FT354.40C.015 T3 ) 2% SR HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
6 |FT354.40C.015 TRERE M 28 S HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
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TB504.402B-2 40.2— 4L m4E i -2 FULL HYDRAULIC STEERING PIPE ASSEMBLY -2

2 li%=s ZF B b
No. Code Description Quantity Remark
1  |GBT5783-M10X20-8.8—A3L Ay B v BOLT 2

1 |GBTS5783-M10X20-8.8—A3L VaV: BS i BOLT 2

10 |TB504.402B.10 KEXRHEHMAEEL JOINT 2

11 |IBT982-16 A HHE COMBINED SEAL GASKET 2

12 |TB504.402B.5 RTTH AE R R OIL CONVEYING HOSE ASSEMBLY 2

13 |GBT3737.2-G12 JERGESDRN STRAIGHT THREAD JOINT 4

14 |TB504.402B.2 RTHAR S SR OIL CONVEYING PIPE ASSEMBLY 1

14 |TB504.402B.2a A a2 OIL CONVEYING PIPE ASSEMBLY 2 1 2012-12_
15 |TB504.402B.6 LRl = SN OIL CONVEYING HOSE ASSEMBLY 1

16 |IBT982-20 2 A B E COMBINED SEAL GASKET 2

17 |TH354.402-11 (EEIDS PIPE JOINT 2

18 |TB504.402B.9 T A R R OIL CONVEYING HOSE ASSEMBLY 1

19 |[TG1204.402E-03 WAL J DOUBLE-HOLE PIPE CLIP 2

2 |GBT93-10-A0P T v T s e 4 WASHER 2

20 |[GBT5783-M8X35-8.8—A2L VaY: BS i BOLT 1

21 |TB504.402B.1a TN S AL OIL CONVEYING PIPE ASSEMBLY 1 1 2012-12_
21  |TB504.402B.1 AR SR OIL CONVEYING PIPE ASSEMBLY 1

22 |GBT6170-M8-8-A2L 1 7S A I-TYPE HEXAGON NUT 1

3 |GBT97.1-10-A0P T WASHER 2

4  |GBTS5782-M8X40-8.8—A2L VaY: BS i BOLT 2

5  |TG1654.402-07 AL e SINGLE HOLE PIPE CLAMP 4

6 |TB504.402-10 A X HE I OIL PIPE BRACKET 3 2

7 |GBT93-8-A0P i WASHER 3

8  |GBT6170-M8-A2L [SH NUT 3

9 |GBT3733.2-G12 QRSN AERGIES SN STRAIGHT PIPE JOINT BODY 2
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TB400.411D 41.1-3) ik tide ol 41.1-PTO GEAR ASSEMBLY

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |GBT894.1-40 $IRE40 WASHER 40 2 2011-11_
10 |FT300.41.122 g WASHER 1 2011-11_
11 |GBT276-6306 TRYB B & BEARING 1 2011-11_
12 |FT300.41C.118 TR OUTPUT SHAFT FRONT RETAINER RING 1 2011-11_
13 |FT300.41E.105 WAL T E N SE PTO DRIVEN SMALL GEAR 1 2011-11_
14 |[IBT7918-K35X40X27 ) U PR SRR SR R 1 NEEDLE AND CARRIER UNIT 1 2011-11_
15 |FT300.41C.117 EIPALTTR ALy PTO MESHING SEAT 1 2011-11_
15 |FT300.41C.117 EIPIE THELIES PTO MESHING SEAT 1 2011-11_
16 |FT300.41C.116 PDIPIE TR S PTO SHIFT COLLAR 1 2011-11_
17 |FT300.41E.103 ESIPALTTR K5 WA o PTO DRIVEN BIG GEAR 1 2011-11_
19 |FT300.41E.114 JE R REAR RETAINER RING 1 2011-11_
2 |GBT276-6208 TRIER 7 BEARING 1 2011-11_
20 |[FT300.41E.119 7 RS PR OUTPUT SHAFT HALF RETAINER RING 2 2011-04_
21 |GBT276-6309 TR VAER & BEARING 1 2011-11_
22 |FT300.41E.113 A 4 T R 2 ) OUTPUT SHAFT BEARING WASHER 1 2011-11_
23 |GBT9877.1-FB50X72X8D LB L il R T 25 4 O RING 2 2011-11_
24 |FT300.41E.115 MiES gl OIL SEAL RETAINER RING 1 2011-11_
25 |FT300.41E.101 JEE T REAR END COVER I 1 2011-11_
26 |GBT93-12-A0P HHE WASHER 8 2011-11_
27 |GBT5782-M12X55 Ay BS 1o BOLT 4 2004—01_
28 |GBT5781-M12X25-A3L VAV BN e BOLT 4 2011-11_
29 |FT300.41.131a LR E SAFTY BONNET 1 2011-11_
3 |FT300.41E.120 I ALTIR R =Y el SR PTO HIGH GEAR DRIVING GEAR 1 2011-11_
3 |FT300.41E.120 D)WL T =Y SR S K PTO HIGH GEAR DRIVING GEAR 1 2011-11_
4 |FT300.41E.121 e SPACER BUSH 1 2011-11_
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TB400.411D 41.1-3h J1%5 U5 % i £E)

liNes R B e 3
No. Code Description Quantity Remark

5 |FT300.41E.106 1k AR E s il PTO LOW GEAR DRIVING GEAR 1 2011-11_

5 |FT300.41E.106 Bl 1A 34 PTO LOW GEAR DRIVING GEAR 1 2011-11_

6 |GBT276-6308N PESTAEZ LS BEARING 1 2011-11_

7 |GBT305-90-96.5 1-FFR THRUST RING 1 2011-11_

8 |GBT812-M25X1.5 [ - ROUND NUT 1 2011-11_

9 |GBTS858-25 1B WASHER LOCK 1 2011-11_
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TB550.412A 41.2-3) kBl m 41.2-PTO SHAFT ASSEMBLY

=2 %= B B P
No. Code Description Quantity Remark

1 |TB550.412A-01 1 3573 Fy 4 TYPE-I 35 PTO SHAFT 1 2011-11_

1 |TB550.412A-01 1 35245} 71 % Hi % TYPE-I 35 PTO SHAFT 1 2011-11_

2 |TE250.411C-02 EEIDAE et i ETRkEA PTO SHAFT HOOD 1 2008-11_

2 |FT300.41E.102 o) 7 g PTO SHAFT COVER 1 2004—-01_

3 |GBT93-10 HUE 10 WASHER 10 4 2011-11_

4 |GBT5783-10X20-A3L Vav: BN vy BOLT 4 2011-11_
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TB550.413D 41.3-3h Sk #E9)\MRl 41.3-PTO CONTROL ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT300.41.015 015 R AT, PTO CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |GBT93-12 g WASHER 1 2011-11_
11 |TB550.413-02 YA BOLT 1 2011-11_
12 |GBT97.1-10-A0P T WASHER 2 2011-11_
13 |GBT91-3.2X16-A0P TF O PIN 2 2011-11_
14 |GBT91-2.5X32-A0P FE O PIN 1 2011-11_
15 |TB550.413-03 AT SCREW 1 2011-11_
16 |FT704.42B.163 P S 7 e FORK SHAFT LOCATING SPRING 1 2011-11_
17 |GBT308-9.5-G100-b HEk BALL 1 2011-11_
18 |TB550.413-04 TR RFTIRA FINGER LEVER WELDMENT 1 2012-05_
18 |FT300.41E.011 IR A FINGER LEVER WELDMENT 1 2004-01_
19 |GBT3452.1-11.2X2.65G WES B HOTEAR IR % 1 O-SEAL RING 1
19 |GBT3452.1-16.0X2.65G TS s FOTEAR SR 4% 44 Pl O-SEAL RING 1
2 |GBT6170-M10-A3L 285 NUT 3 2011-11_
20 |FT300.41E.109 EHE LEVER SHAFT SLEEVE 1 2011-11_
21 |GBT93-8-AOP A SPRING WASHER 2 2011-11_
22 |GBT5783-M8X20-A2L 2 BOLT 2 2011-11_
23 |FT300.41.012 B 7750 AR TR 1 PTO GEARSHIFT LEVER WELDMENT 1 2011-11_
24 |GBT879.1-6X26 S B 4 PIN 2 2011-11_
25 |GBT879.1-3.5X26 R R B PIN 2 2011-11_
26 |TB550.413-0la Bl 7 AR AR PTO GEARSHIFT FORK 1 2011-11_
27 |FT300.41C.107a B 78 3 PTO FORK SHAFT 1 2011-11_
28 |TB550.413D.2 15 B BT SR PTO CONTROL CONNECTING LEVER ASSEMBLY 1 2011-11_
TB550.413D.1 0150 B TR PTO CONTROL HANDLE LEVER WELDMENT 1 2011-11_
TB550.413D.1 Bl i L BN TR PTO CONTROL HANDLE LEVER WELDMENT 1 2011-11_
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TB550.413D 41.3-3) 7%y H Ea9)\ 5 ii(£8)

=2 %2 i B P
No. Code Description Quantity Remark

4 FT300.41.128 =EES SPACER BUSH 1 2011-11_

S |GBT882-B10X30 i PIN 2 2011-11_

6 FT300.43.108 PIFFET YL PULL ROD FRONT FORK 2 2011-11_

7 FT300.41E.112 Y\ FF CONTROL ROD 1 2011-11_

8 FT300.41.130 e SHAFT SLEEVE 1 2011-11_

9 FT300.41.129 g WASHER 1 2011-11_
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TB554.421C 42.1-4yhfafaiA . 42.1-TRANSFER CASE HOUSING ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TB554.421C.1 PasI R WYY TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1 |TB554.421C.1 A BIAR S B A TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42.117 KD BEARING COVER 1 2011-11_
1.1 |FT304.42.117 B BEARING COVER 1 2011-11_
1.1 [FT304.42.102 e IDLER SHAFT 1 2011-11_
1.11 [GBT93-8—AOP A SPRING WASHER 8 2011-11_
1.12 |GBT5783-M8X20-A2L 2 BOLT 8 2011-11_
1.13 |GBT3452.1-17.0X1.80G WES BN OTEAR I % 1 O-SEAL RING 2 2011-11_
1.14 |TB554.421E.1.1 LR A ROTARY SHAFT WELDMENT 1 2011-11_
1.15 |TB554.423B-02 HHmE ROTARY SHAFT SPACER BUSH 1 2011-11_
1.16 |TB554.421E.1-05 e SIDE COVER 1 2011-11_
1.17 |GBT93-10-A0P i v 2R R 2 ] WASHER 4 2011-11_
1.18 |GBT5782-M10X45-A3L Vav.iBS Y BOLT 4 2011-11_
1.19 |FT304.42F.119 AN TRANSFER CASE FORK SHAFT 1
1.19 |TB554.421E.1-04 P S FORK SHAFT 1 2007-03_
1.2 |FT304.42F.103 1 HEER PLATE;THRUST 2 2011-11_
1.2 |GBT879.1-6X30 R R B PIN 1 2011-11_
121 |GBT879.1-3.5X30 HPE R A PIN 1 2011-11_
1.22 [GBT308-10-G100-b FNER BALL 1 2011-11_
1.23 |FT800.37.139 N SPRING 1 2009-12_
1.23 |FT804.42.151 e SPRING 1 2004-01_
1.24 |TB554.421E.1-06 IR RELEASE SHIFT FORK 1 2011-11_
1.25 |IBT982-18 20 Ay COMBINED SEAL GASKET 2 2011-11_
1.25 |IBT982-18 A HHE COMBINED SEAL GASKET 2 2011-11_
1.26 |FT804.42.110 o8 SCREW PLUG 2 2011-11_
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TB554.421C 4214 shAaAa A m s (£E)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1.27 |FT304.42F.105 AYEhAE TRANSFER CASE OUTPUT SHAFT 1 2011-11_
1.28 |TB554.421C.1-01 WasI L EL TN i TRANSFER CASE DRIVEN GEAR 1 2011-11_
1.29 |[GBT9877.1-FB30X52X7D VA B SR S T 28 O RING 1 2011-11_
1.3 |FT304.42F.106 G AR R BEARING SEAT 1 2011-11_
1.3 |JBT7918-K25X31X20 R BT AR 4R 4 NEEDLE AND CARRIER UNIT 2 2011-11_
1.4 |FT304.42.126 RENRE NEEDLE INNER SPACER SLEEVE 1 2011-11_
1.5 |FT304.42F.125 SrEhfETE R TRANSFER CASE IDLER 1 2011-11_
1.6 |FT304.42F.101 YNGR TRANSFER CASE BODY 1
1.6 |FT304.42F.101a AR TRANSFER CASE BODY 1 2007-03_
1.7 |FT304.42.112 1RBIRET THRUST SCREW 1 2011-11_
1.8 |GBT6173-M10X1-A2L 7N e NUT 1 2011-11_
1.9 |GBT276—6306 TRIER 7 BEARING 2 2011-11_
GBT3452.1-132X3.55G WES B HOTEAR I % £ O-SEAL RING 1 2011-11_
GBT93-10-A0P T v T s e 4 WASHER 4 2011-11_
GBT5783-M10X30-8.8—A3L VaY: BS i BOLT 4 2009-05_
4  |GBT5783-M10X25-A3L 2 BOLT 4 2004-01_
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TB454.422 42.2-4y8hfEf% ) s hl 42.2-TRANSFER CASE TRANSMISSION ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT93-8-AOP A SPRING WASHER 11 2011-11_
10 |GBT894.1-26 il P P SNAP RING 2 2011-11_
11 |FT304.42X.017 PEQEE M GUARD SLEEVE WELDMENT (2) 2 2011-11_
12 |GBT5783-M8X20-A2L [T BOLT 8 2011-11_
13 |TB554.422.1 H [ Al 2 R S B MIDDLE BEARING SEAT ASSEMBLY 1 2011-11_
13.1 |GBT893.2-72 FLA B2 SNAP RING 1 2011-11_
13.2 |FT304.42X.136 I Bl 1 2011-11_
13.3 |GBT276-6007-2RZ TRYB BRI & BEARING 1 2011-11_
13.4 |FT304.42X.137 2 RUBBER RING 1 2011-11_
13.5 |FT304.42X.138 H [ Al 7 R MIDDLE BEARING SEAT 1 2011-11_
13.6 |GBT119.1-8m6X20—A0P [ £ PIN 2 2007-04_
13.7 |FT304.42X.135 RfEEE MIDDLE SPLINE BUSH 1 2011-11_
14 |GBT93-12-A0P i WASHER 2 2011-11_
15 |GBT5783-M12X40-A3L [V BOLT 2 2011-11_
16 |FT404.42.139 HiAL % FRONT TRANSMISSION SHAFT 1 2011-11_
17 |FT404.42.016 PEGEEM GUARD SLEEVE WELDMENT (3) 1 2011-11_
17 |FT404.42.016 PEGHEAN GUARD SLEEVE WELDMENT (3) 1 2011-11_
2 |GBT5783-M8X16-A2L YRR BOLT 3 2011-11_
3 |FT304.42F.015 PE (1) BE0 BONNET (1) WELDMENT 1 2011-11_
4 |GBT93-10-A0P i v 2R R 2 S ] WASHER 4 2011-11_
5 |GBT5783-M10X20-A3L [ BOLT 4 2011-11_
6 |GBT3452.1-34.5X3.55G WES B HOTEAR K % £ O-SEAL RING 2 2011-11_
7  |GBT879.1-6X35 HPE R A PIN 2 2011-11_
8 |FT304.42.107a e SPLINE BUSH 2 2011-11_
9  |FT404.42.128 JE 1% 3 REAR TRANSMISSION SHAFT 1 2011-11_
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TB554.423C 4234y ahfaHEe9\a i 42.3-TRANSFER CASE CONTROL ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT65.38.051 AR R PULL/PRESS HANDLE 1 2011-11_
10 |TB554.423C-01 B ROCKER 1 2011-11_
2 |GBT6170-M10-A3L [R5 NUT 1 2011-11_
3 |TG1204.435.2 Gy SEAL RUBBER RING 1 2004-01_
3 |FT304.42D.137 24} i P SEAL RUBBER RING 1 2011-11_
4 |FT304.42D.021 PEFF A1 CONTROL ROD UNIT 1 2008-03_
4 |TB554.423B.3 BEYFT A1 CONTROL ROD UNIT 1 2010-02_
5  |GBT882-B10X30 % PIN 1 2011-11_
6 |GBT97.1-10-A0P T WASHER 1 2011-11_
7 |GBT91-3.2X16-A0P FF 044 PIN 1 2011-11_
8 |GBT879.1-5X32 L B 4 PIN 1 2011-11_
9 |GBT879.1-8X32 R R B PIN 1 2011-11_
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TB504.431 43.1-ZHshes Al 43.1-LEFT BRAKE ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT300.43.102 ML IE BOWL PLUG 6 2011-11_
10 |FT300.43.012 Ze il BdR e S A LEFT BRAKE HOUSING ASSEMBLY 1 2011-11_
10.1 [FT300.43.114 A g CRANK SHAFT BUSH 1
10.2 |FT300.43.121 el Bhas T LEFT BRAKE HOUSING 1 2011-11_
11 |FT300.43.106 8o SHIFTING BLOCK 1 2011-11_
12 |FT300.43.107 [BESS SPACER BUSH 1 2011-11_
13 |GBT3452.1-20.0X2.65G RSB HOTEAR IR % £ O-SEAL RING 1 2011-11_
14 |TB504.431.1 Ze AR A LEFT CRANK UNIT 1 2011-11_
14 |TB504.431.1 ik LEFT CRANK UNIT 1 2011-11_
15 |FT300.43.153 T ZAL B T FINAL TRANSMISSION OIL DRAINING PORT 1 2011-11_
WASHER
15 |JBT982-12 A HHE 1 2013-04_
16 |FT300.43.154 [ COMBINED SEAL GASKET 1 2011-11_
2 |GBT308-18.000-G100-b ek SCREW PLUG 6 2011-11_
3 |FT300.43.103 ZEil B AR A BALL 1 2011-11_
4 |FT300.43.011 i B A B LEFT BRAKE PRESSURE PLATE 2 2011-11_
BRAKE FRICTION PLATE ASSEMBLY
5  |FT300.43.105 FRR 1 2011-11_
6 |FT300.43.101 O SPACER PLATE 1 2011-11_
7 |GBT894.1-18 P4 O-RING 1 2011-11_
8  |FT300.43.109a g RETAINER RING 1 2011-11_
9 |GBT452.1-18.0X2.65 O WASHER 1 2011-11_
O-RING
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TB504.432 43.2-41ilshes & 43.2-RIGHT BRAKE ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 | TB504.432.1 padiiipararts RIGHT CRANK UNIT 1 2011-11_
10 |FT300.43.154 [F 3 SCREW PLUG 1 2011-11_
11 |FT300.43.101 O O-RING 1 2011-11_
12 |FT300.43.011 1l B2 A R K BRAKE FRICTION PLATE ASSEMBLY 2 2011-11_
13 |FT300.43.105 R SPACER PLATE 1 2011-11_
14 |FT300.43.104 A Bhas A RIGHT BRAKE PLATEN 1 2011-11_
15 |GBT308-18.000-G100-b FRBR BALL 6 2011-11_
16 |FT300.43.102 WK 28 BOWL PLUG 6 2011-11_
2 |GBT3452.1-20.0X2.65 oI O.RING 1 2011-11_
3 |FT300.43.107 (GRS SPACER BUSH 1 2011-11_
4 |FT300.43.106 e SHIFTING BLOCK 1 2011-11_
S |FT300.43.013 Fif s e Sk RIGHT BRAKE HOUSING ASSEMBLY 1 2011-11_
5.1 |FT300.43.122 Vet b RIGHT BRAKE HOUSING 1 2011-11_
5.2 |FT300.43.114 LIRS CRANK SHAFT BUSH 1 2011-11_
6 |GBT3452.1-20.0 x 2.65 O#l O-RING 2011-11_
7 |FT300.43.109a HHE WASHER 1 2011-11_
8 |GBT894.1-18 P RETAINER RING 1 2011-11_
9 |IBT982-12 20 Ay COMBINED SEAL GASKET 1 2013-04_
9 |FT300.43.153 e ZAL B 11 FINAL TRANSMISSION OIL DRAINING PORT 1 2011-11_
WASHER
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TB504.433—1 43.3.1- 21288 HY M M -1 BRAKE CONTROL MECHANISM ASSEMBLY -1

b5 K5 ZF Hi ;

No. Code Description Quantity Remark
1 |GBT882-B10X28-A0P % PIN 4 2011-11_
10 |FT300.43.130 A EEAT S PEDAL RETURN SPRING 2

11 |TB504.433.3 i B R AR A RIGHT BRAKE PEDAL BODY UNIT 1 2011-11_
12 |TB504.433.1 2o i Btk A LEFT BRAKE PEDAL UNIT 1

13 |GBT879.1-6X40 L B SPRING COLUMN PIN 1 2011-11_
14 |GBT879.1-10X40 L B 4 PIN 1 2011-11_
15 |FT300.43.020a FEAR A A PEDAL SHAFT UNIT 1 2011-11_
16 |GBT879.1-8X30 HPE R A PIN 2 2011-11_
17 | TB504.433.10 I B AR AR LEFT BRAKE PEDAL BODY WELDMENT 1

18 |TB504.433.3.1 i sh s AR A RIGHT BRAKE PEDAL BODY WELDMENT 1

2 |FT300.43.110 ikt X PULL ROD REAR FORK 2 2011-11_
3 |GBT97.1-10-A0P TR WASHER 4 2011-11_
4 |GBT91-3.2X16-A0P T 14 PIN 4 2011-11_
5 |TB504.433-07 hitt PULL ROD 2 2010-02_
5 |FT300.43.120 FIFF PULL ROD 2 2004-01_
6 |GBT6170-M10-A3L 285 NUT 2 2011-11_
7 |FT300.43.108 AR PULL ROD FRONT FORK 2

7 |TA700.431A-01 AR A FLIER X DEXTROROTATION LONG HOLE CONNECT FORK 4 2009-01_
8 |GBTS894.1-25 P RETAINER RING 1 2011-11_
9 |GBT97.1-24-A0P g WASHER 1 2011-11_
9 |GBT97.1-24-A0P g WASHER 1 2011-11_
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TB504.433-2 43.3.2— 228 HLH M -2 BRAKE CONTROL MECHANISM ASSEMBLY -2

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TA820.213D.3 FRFEF ST HAND BRAKE HANDLE ASSEMBLY 1
1.1 |TA820.213D.3.1 FAHEF HAND BRAKE HANDLE 1
1.2 |GBT5781-M8X30-A2L VaVi B i BOLT 2 2011-11_
1.3 |GBT93-8-A0P HHE WASHER 2 2011-11_
1.4 [GBT6170-M8-A2L 2SR NUT 2 2011-11_
10 |TB504.433.7 2o i B S BE L A K, PULL WIRE INSTALLATION ASSEMBLY OF LEFT 1 2011-11_
10 |TB504.433.7 Ze il Bl R RE S A BRAKE 1 2011-11_
10.1 |TB504.433.7.1 Ze il Bl 2 PULL WIRE INSTALLATION ASSEMBLY OF LEFT 1 2011-11_
10.2 [GBT6173-M8X1-05-A2L 7N B BRAKE 1 2011-11_
11 |GBT97.1-10-A0P TR LEFT BRAKE WIRE ASSEMBLY 5 2011-11_
NUT
12 |GBT91-3.2X16-A0P FF 114 WASHER 5 2011-11_
13 |TE250.433C-12 il Bl iz 4 1 1 2011-11_
14 | TB504.433-09 il 2 v el o 3 PIN 1 2010-06_
14 |TB504.433-02 il 2l HfA el 5 3 UPPER FIXING PLATE OF BRAKE PULL WIRE 2 2011-11_
15 |GBT882-B10X24-A0P it BRAKE CRANK RETURN SPRING 1 2011-11_
BRAKE CRANK RETURN SPRING
16 |TB504.433.5 B s A PIN 1 2011-11_
17 |TB504.433.4 A i R 1 2011-11_
18 |GBT5783-M8X25-A2L Vs TRANSITION SHAFT SLEEVE UNIT OF RIGHT 2 2011-11_
19 |GBT882-B10X28-A0P Gttt BRAKE 2 2011-11_
2 |GBTS882-B10X40-A0P it TRANSITION ROTARY SHAFT WELDMENT OF 1 2011-11_
RIGHT BRAKE
20 |TE250.433C-11 TR BOLT 2 2011-11_
21 |TB504.433.6 Ffsh PR ARG PIN 1 2011-11_
22 |GBT97.1-20-A0P | PIN 1 2011-11_
22 |GBT97.1-20-A0P g 1 2011-11_
23 |GBT894.1-20 41520 CONNECTING ROD FORK 1 2011-11_
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TB504.433-2 43.3.2—i| 3 #sER P UAS B A —2(4E)

2 li%=s ZF B b
No. Code Description Quantity Remark
24  |FT800A.43B.119 FEERIFFE X LEFT REVOLVING PULL ROD FORK 1 2011-11_
25 |GBT6170-M10-LH-A3L [2CH NUT 1 2011-11_
3 |GBT6170-M8-A2L R NUT 1 2011-11_
4 |GBT93-8-A0P g WASHER 2 2011-11_

S |TAS820.213D.1 RS SRR RATCHET WHEEL BRACKET WELDMENT 1

6 |GBT5783-M10X25-A3L [T BOLT 1 2011-11_

7 |GBT93-10-A0P i v 2R R 2 S ] WASHER 1 2011-11_
8 |GBT5783-MS8 x 35-A2L YRR BOLT 1

9 |TB504.433.8 T B S BE L K PULL WIRE INSTALLATION ASSEMBLY OF 1 2011-11_

RIGHT BRAKE
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TB400.44G 44— tardt3e Y, 44SEAT INSTALLATION ASSEMBLY

b %= i Bz ;
No. Code Description Quantity Remark
1 |GBT5783-M10X20-8.8—A3L I SIS BOLT 4
1 |GBT5783-M10X20-8.8—A3L PNHSL A BOLT 4
2 |GBT93-10-A0P T o 2R 5 5 A WASHER 4 2011-11_
3 |FT300.44B.010 AR A SEAT ASSEMBLY 1
3 |TB400.44G.1 JEE R S SEAT ASSEMBLY 1 2012-01_

148



TB550.452) HoHL & k-1

149



TB550.452]J-1 45.2.1-#t 2 -1 FLOOR ASSEMBLY -1

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |GBT5783-M6X16-8.8—A2L IS S BOLT 6 2011-11_
10 |TA700.452B-02 IHFIRTS: CAST NUT 8 2011-11_
11 |TA700.452B-03 B RUBBER WASHER 16 2011-11_
12 |GBT93-5-A0P T v T s e 4 WASHER 8 2011-11_
13 |GBT5783-M5X16-8.8—A2L VaV: BS i BOLT 8 2011-11_
14 |GBT5783-M8X65-8.8—A2L Vay-:B Nl BOLT 4 2011-11_
15 |TB550.4527.4 Ja LB X R REAR VIEW MIRROR BRACKET WELDMENT 1 2011-11_
16 |GBT93-8-A0P | WASHER 4 2011-11_
17 |GBT6170-M8-8-A2L I U5 f st I-TYPE HEXAGON NUT 4 2011-11_
18 |TB550.452].1 Mot & FLOOR WELDMENT 1 2011-11_
2 |GBT93-6-A0P A SPRING WASHER 6 2011-11_
3 |GBT97.1-6-A0P T WASHER 6 2011-11_
4 | TB600.45L-02 INEISI=NT'} DASHBOARD ASSEMBLY 1 2011-11_
5  |TB550.452H-06 R EEE % DASHBOARD SEAL STRIP 1 2011-11_
6 | TB400.456A.3 Ja BT S REARVIEW MIRROR ASSEMBLY 2 2011-11_
7  |TB550.4523.5 el e RIGHT BRACKET WELDMENT 1 2011-11_
7 | TBS550.452].5 X R RIGHT BRACKET WELDMENT 1 2011-11_
8 |TB400B.471-30 PLEE A BONNET PNEUMATIC SPRING 2 2011-11_
9 | TB550.4521-01 EIEEILEE FRONT WINDSHIELD 2 2011-11_
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TB550.452J-2 45.2.2-#if B -2 FLOOR ASSEMBLY -2

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TB550.452H-07 HLAN AT ELECTRICAL BOX COVER 1 2011-11_
10 |FT300.47.398 S M 55 REAR FLOOR COVER 1 2011-11_
11 |FT300.45.134 B AR B 2 4 CLUTCH PEDAL DUSTPROOF BONNET PRESSURE 1 2011-11_
12 |FT300.45.133 BB E STRIP 1 2011-11_
13 |GBT6170-M10-8-A3L |Eidhayz:l-t8s CLUTCH PEDAL DUSTPROOF BONNET 4 2011-11_
NUT
14 |GBT93-10-A0P Tl T 5 S ] 6 2011-11_
15 |GBT97.1-10-A0P T WASHER 9 2011-11_
16 |TB550.452].2 JHI#E S WASHER 2 2011-11_
17 |GBT5783-M10X55-8.8—A2L NS IE PEDAL ASSEMBLY 4 2011-11_
18 |GBT5783-M10X30-8.8-A3L Vay- BN i BOLT 2 2011-11_
BOLT
19 |TB450.45A.1 Lo JE kTR A 1 2011-11_
2 |GBT5783-M5X16-8.8-A2L Vay- BN i LEFT REAR LAMP BAFFLE WELDMENT 16 2011-11_
20 |TB450.45A.2 oy =Y AERTi T  vas BOLT 1 2011-11_
3 |GBT93-5-A0P T v 25 e e 4 RIGHT REAR LAMP BAFFLE WELDMENT 16 2011-11_
4  |GBT97.1-5-A0P g WASHER 16 2011-11_
WASHER
5 | TB604.452C—02 il Zh % £ R AR 1 2011-11_
6 |TB604.452C-01 3N AR B PRESSURE PLATE OF BRAKE SEAL BUSH 1 2011-11_
7 |TB550.4527-02 JEAR BRAKE PEDAL SEAL BUSH 1 2011-11_
8 |TB550.452H-16 wHEE PRESSURE PLATE 1 2011-11_
9  |FT300.47.360 B SEAL SLEEVE 1 2011-11_

SEAL SLEEVE
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TB550.452]-3 45.2.3-H#ib & gi—3 FLOOR ASSEMBLY -3

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |GBT5783-M5X16-8.8—A2L IS S BOLT 11 2011-11_
10 |GBTS5783-M8X20-8.8—-A2L Ay BS 1o BOLT 8 2011-11_
11 |GBT93-8-A0P | WASHER 8 2011-11_
12 |GBT97.1-8-A0P T WASHER 8 2011-11_
13 |TB550.452H-08 Prsti BENDING BOARD 1 2011-11_
14 |FT300.47.035 I FERT LEFT RAIL 1 2011-11_
16 |GBT97.1-16-A0P g WASHER 2 2011-11_
17 | TB400.457B-02 14 RETAINER RING 4 2011-11_
18 | TB400.457B-01 W ABSORBER 2 2011-11_
19 |GBT93-16-A0P HSE SPRING WASHER 2 2011-11_
2 |GBT93-5-A0P T v 25 e e 4 WASHER 11 2011-11_
20 |GBT6170-M16-8—A3L |Eidhayz:l T8 NUT 2 2011-11_
21 |TB550.452H.5 R R ] S AR SEAT FIXING PLATE WELDMENT 1 2011-11_
3 |GBT97.1-5-A0P g WASHER 11 2011-11_
4 |TB550.452H-18 FEHEEMR2 SEAL SLEEVE PRESSURE PLATE 2 1 2011-11_
5 |TB550.452H-17 A2 SEAL SLEEVE 2 1 2011-11_
6 |TB550.452H-14 EHEEML SEAL SLEEVE PRESSURE PLATE 1 1 2011-11_
7 |TB550.452H-15 B SEAL SLEEVE 1 2011-11_
8 |FT300.47.036 HEF®RF RIGHT HANDLE 1 2011-11_
9 |FT300.47.362 TR G ARMREST WASHER UNIT 4 2011-11_
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TB400.457B 45.7-Hii#EZE B 45.7-FRONT CONNECTING ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 | TB400.457B-02 P RETAINER RING 4 2009-12_
10 |TB400.457B.1 ZERTERR S LEFT FRONT CONNECTION WELDMENT 1 2011-11_
2 |TB400.457B-01 B ABSORBER 2 2009-12_
3 |TB400.457B.2 HETEER A RIGHT FRONT CONNECTION WELDMENT 1 2011-11_
4 |GBT97.1-16-A0P g WASHER 2 2011-11_
5  |GBT93-16-A0P A SPRING WASHER 2 2011-11_
6 |GBT5783-M16X80-8.8—A3L VaV: BS i BOLT 2 2011-11_
7  |GBT5783-M12X35-8.8—A3L VaVii B is BOLT 12 2011-11_
8 |GBT93-12-A0P A SPRING WASHER 12 2011-11_
9 |GBT97.1-12-A0P TR WASHER 10 2011-11_
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TB400.46N 46—4-4 81473 M 46—-SAFETY FRAME INSTALLATION ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |GBT5783-M10X30-8.8—A3L IS S BOLT 6 2011-11_
10 |GBT93-12-A0P HSE SPRING WASHER 4 2011-11_
12 |GBT12618-3X15 T 171 2 f [ Sk s T RIVET 4 2011-11_
13 |TB400.46H-01 OECD#4/ OECD NAMEPLATE 1 2011-11_
14 |GBT6170-M14-8-A3L jEidbayecl S HEXAGON NUT 16 2011-11_
15 |GBT93-14-A0P A SPRING WASHER 12 2011-11_
15 |GBT93-14-A0P HSE SPRING WASHER 12 2011-11_
16 |GBT5783-M14X40-8.8-A3L Vav.iBS Y BOLT 4 2011-11_
17 |FT400.46.350 URUIZ A4 U BOLT 4 2011-11_
18 |GBT97.1-14-A0P #HE 14— AOP WASHER 4 2011-11_
19 | TB400.46C—01 Wk PLUG COVER 8 2011-11_
2 |FT400.46.021 HE G WASHER UNIT 6 2011-11_
3 |FT300.46.106 T BHA 51 2 i SHADOW LOCKING PLATE 2 2011-11_
4 |GBT93-10-A0P T v 25 e e 4 WASHER 6 2011-11_
6 | TB400.46E.2 T FHA B SHADOW ASSEMBLY 1 2011-11_
7 | TB400.46M.1 GBI, SAFETY FRAME ASSEMBLY 1 2011-11_
7.1 |TB400.46D.1.3 R E UPPER BEAM WELDMENT 1 2011-11_
7.2 |GBT5782-M16X90-10.9-A2L Vav.iBS Y BOLT 6 2011-11_
7.3 |GBT97.1-16-A0P g WASHER 12 2011-11_
7.4 |GBT93-16-A0P HSE SPRING WASHER 6 2011-11_
7.6 | TB400.46M.1.1 ik & LA LEFT BRACKET WELDMENT 1 2011-11_
7.7 | TB400.46M.1.2 HX RS RIGHT SUPPORTING WELDMENT 1 2011-11_
GBT5782-M12X70-8.8—A2L Vav.iBS Y BOLT 4 2011-11_
GBT97.1-12—-A0P FHuE WASHER 4 2011-11_
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TB400B.471A 47.1-HLEE G A 47.1-BONNET ASSEMBLY

2 li%=s ZF B b

No. Code Description Quantity Remark
1 | TB400B.471.3 I 35 AR FILLER CAP 1 2012-10_
1 |TB400B.471.2 JIH RS A A OIL FILLING COVER ASSEMBLY 1 2011-11_
10 |TB400B.471-04 7 G HE LEFT REAR DECORATION 1 2011-11_
11 |TB400B.471-05 Vel =t ity RIGHT REAR DECORATION PART 1 2011-11_
12 |TB400B.471-06 ZEHT NS LEFT FRONT LOWER GRID 1 2011-11_
13 | TB400B.471-07 paNEiayil v RIGHT FRONT LOWER GRID 1 2011-11_
14 |TB400B.471-08 Ze S LEFT MIDDLE LOWER GRID 1 2011-11_
15 |TB400B.471-09 ks iyl RIGHT MIDDLE LOWER GRID 1 2011-11_
16 | TB400B.471-10 75 )G TG LEFT REAR LOWER GRID 1 2011-11_
17 | TB400B.471-11 G g RIGHT REAR LOWER GRID 1 2011-11_
2 |TB400B.471-15 5 T HINGE UPPER SEAT 2 2011-11_
3 |TB400B.471-18 bk PAD BLOCK 24 2011-11_
4 | TB400B.471-14 BB 4% BONNET SEAL STRIP 1 2011-11_
5 | TB400B.471.1 HLEEE BONNET WELDMENT 1 2011-11_
6 |TB400B.471-01 Hi A FRONT GRID 1 2011-11_
7 | TB400B.471-17 IR S FRONT LOWER CUSHION RUBBER PIECE 1 2011-11_
8 | TB400B.471-02 ZEHiHIE LEFT FRONT GRID 1 2011-11_

TB400B.471-03 ey RIGHT FRONT GRID 1 2011-11_
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TB400B.473 47.3-F EHiER B H A 47.3-BONNET LOCKING DEVICE ASSEMBLY

2 li%=s ZF B b

No. Code Description Quantity Remark
0 |TB400B.473.4 FrFHIR G WELDED PUSHING ROD 1 2011-08_
1 |GBT6170-M8-A2L [2CH NUT 3 2011-11_
10 |GBT91-1.6X16-A0P T 14 PIN 3 2011-11_
11 |TB400B.473.2 FrFHIR G WELDED PUSHING ROD 1 2011-08_
12 |GBT91-2.5X25-A0P FF 1144 PIN 1 2011-11_
13 |TB400B.473.3 REIRE ROCKER WELDMENT 1 2011-08_
14 |FT800A.47.098 hikrEe (Z2) PULL ROD WELDMENT (2) 1 2011-11_
15 |FT800A.47.056 TR HANDLE ASSEMBLY 1 2011-11_
16 |TB450.473-02 T T RUBBER RING 1 2008-08_
2 |GBT93-8-A0P g WASHER 3 2011-11_
3  |GBT97.1-8-A0P FHuE WASHER 3 2011-11_
4 |GBTS5783-M6X35-8.8—Al1L VaY: BS i BOLT 4 2004-01_
5 |GBT97.1-6-A0P -2 WASHER 7 2011-11_
6 |GBT93-6-A0P A SPRING WASHER 4 2011-11_
7 |GBT6170-M6—-A2L [2CH NUT 5 2011-11_
8 |FT800.47.127 MLEE B B BONNET LOCK ASSEMBLY 1 2004-01_
8 |TG1204.474.4 ML 4 BONNET LOCK 1 2011-08_

TB400B.473-01 HLE SR BONNET LOCK PLATE 1 2011-08_
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TB550.477E 47.7-HLE MK M il 47.7-BONNET EXTENSION PLATE ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TB550.477B-03 IR 2 4 4% EXTENSION PLATE SEAL PIECE 1 2010-05_
1 |TB400B.471-14 PLEE % $ 5% BONNET SEAL STRIP 1 2004—01_
2 |TB550.477E.1 BLE IR A BONNET EXTENSION PLATE WELDMENT 1 2011-11_
3 |TB550.477D-02 B 4 RIGHT DECORATION ADHESIVE STRIP 1 2011-11_
4  |GBT6170-M8-A2L 2SR NUT 2 2011-11_
5 |GBT93-8-A0P g WASHER 3 2011-11_
6 |GBT97.1-8-A0P TR WASHER 3 2011-11_
7 |GBT5781-M8X30-A2L VaVii B is BOLT 3 2011-11_
8 |TB550.477D-01 I Bt % LEFT DECORATION ADHESIVE PIECE 1 2011-11_
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TB450.481H 48.1- k&Nl W% 2 5 48.1-ENGINE HARNESS INSTALLATION ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |FT400.48B.1-01 PRI R I FIXING CLIP OF STEEL PIPE 2 2011-11_
2 |FT300.48.072 TR R WATER TEMPERATURE SENSOR 1 2011-11_
3 |FT800.48L.107 PLE SLEEVE 2 2011-11_
4 |FT300.48P.102 LR HARNESS SLEEVE 1 2011-11_
S |TB450.481H.1 KA AR ENGINE HARNESS ASSEMBLY 1 2011-11_
6 |FT300.48.073a BLIHE J7Reess 07 L PRESSURE SENSOR 1 2011-11_
7 |FT300.48.074 AL RPM SENSOR 1 2011-11_
FT304.48L.203 LK E e HARNESS TIGHTEN CLIP 2 2011-11_
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TB450.482H 48.2-%4 Bk WZ2d Ml 48.2-BODY HARNESS INSTALLATION ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1  |GBT5783-M6x16-A2L [T BOLT 2 2011-11_
10 |GBT818-M4X10-A2L TERE SR IRET SCREW 5 2011-11_
11 |GBT93-4-A0P T i 2R 4 WASHER 5 2011-11_
12 |FT300.48.071a VB AT I OIL QUANTITY SENSOR 1 2011-11_
13 |FT300.48D.2.3 A RURRIT LEFT PADDLE SWITCH 1 2009-12_
13 |TB450.482.4 LEEARTT 5 LEFT PADDLE SWITCH 1 2012-12_
14 |TB450.482N.4 Ve TIPS RIGHT BUTTON SWITCH 1 2012-12_
14 |TB450.482.1 AR R RIGHT BUTTON SWITCH 1 2009—12_
2 |TB450.482H.2 U FL R A R A CENTRAL ELECTRICAL BOX ASSEMBLY 1 2010-02_
2.12 | TD9600000800 LRI Fy FUSE 4
2.13  [TD9600000900 LRI Fr FUSE 3 2013-04_
2.14 | TD9600001200 LRI Fy FUSE 2 2013-04_
2.2 |FT300.48.513 ML ELECTRIC FLASH 1 2011-11_
2.3 |FT300.48.512 TRk S MAIN POWER RELAY 1 2011-11_
2.4 |FT300.48D.2.2.2 TRAAAE FL 2R PREHEATING RELAY 1 2011-11_
2.5 |FT300.48D.2.2.1 FE R R g VOLTAGE ADJUSTER 1 2011-11_
2.5 |FT300.48D.2.2.1 R R R VOLTAGE ADJUSTER 1 2011-11_
3 |GBT97.1-6-A0P -2 WASHER 2 2011-11_
4 |GBT93-6-A0P LB E SPRING WASHER 2 2011-11_
S |GBT6170-M6—-A2L [2CH NUT 2 2011-11_
6 |FT65.48.095 LARERI (—) HARNESS TIGHTEN CLIP (1) 1 2011-11_
7 |TB450.482.2 JEBh Ak STARTING RELAY 1 2009-12_
8 |TB450.482].1 EH LR BODY HARNESS ASSEMBLY 1 2011-11_
9  |FT300.48.064 KUK IGNITION LOCK 1 2011-11_
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TB450.483B Front lamp wire harness mounting assembly
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TB450.483B 48.3-Hi ] &R S 48.3-FRONT

LAMP HARNESS INSTALLATION ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |TB404.483.1 IS =N FRONT LAMP HARNESS ASSEMBLY 1 2011-11_
10 |GBT93-8-A0P g WASHER 2 2011-11_
11 |GBT5783-8X16-A2L VaVi B i BOLT 2 2011-11_
12 |GBT818-M5X14-A2L TR RS IRET SCREW 1 2011-11_
13 |TB400.483-01 LAWK HARNESS CLAMP 1 2011-11_
14 |GBT97.1-5-A0P HHE WASHER 1 2011-11_
15 |GBT93-5-A0P i v 2R R 2 S ] WASHER 1 2011-11_
16 |GBT6170-M5-A2L 1 B4 A IRRE NUT 1 2011-11_
2 |FT65.48.097 LR 2 e (2) HARNESS LOCKING CLAMP (2) 6 2011-11_
3 |GBT6170-M6—-A2L [2CH NUT 3 2011-11_
4 |GBT93-6-A0P LB E SPRING WASHER 3 2011-11_
S |GBT97.1-6-A0P TR WASHER 3 2011-11_
6 |TDS800.483B.3 FELBIL ELECTRIC HORN 1 2011-11_
7 |GBT5783-M6x16-A2L [V BOLT 1 2011-11_
8 | TB404.483.2 R A FRONT BIG LAMP ASSEMBLY 1 2011-11_
9 |GBT97.1-8-A0P T WASHER 2 2011-11_

170



TB500.484C 54T 2k 3 2235 2 Bk,

171



TB500.484C 48.4— 5Tk 224 Ml 48.4-REAR LAMP HARNESS INSTALLATION ASSEMBLY

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |TB500.484C.2 RELFR KT 2205 7 R NAMEPLATE LAMP INSTALLATION BRACKET 1 2011-11_
10 | TB450.484E.4 FATAAT S B WELDMENT 2 2011-11_
11 |GBT5783-M5X20-A2L VaVi B i SINGLE-SIDE LAMP ASSEMBLY 4 2011-11_
12 |TB500.484C.3 (AR eI C ) BOLT 1 2011-11_
13 |TD800.484B-03 e qidiE] SIDELIGHTS BRACKET INSTALLATION 1 2011-11_
ASSEMBLY (RIGHT)
14 |TA600.486-01 LR TR [ T RUBBER RING 2 2011-11_
15 |TB500.484C.4 o7 BT S HR 4 B (Fe) 1 2011-11_
16 |FT300.48.053a Ja BT HARNESS TIGHTEN CLIP 2 2011-11_
17 |TB500.484C.1 Ja*T A SIDELIGHTS BRACKET INSTALLATION 1 2011-11_
18 |FT65.48.093 FLIRE(—) ASSEMBLY (LEFT) 2 2011-11_
REAR LAMP
19 |FT65.48.094 FLIKE(Z) REAR LAMP HARNESS ASSEMBLY 2 2011-11_
2 |TD800.484B.3 JERBRAT B RUBBER RING (ONE) 1 2011-11_
20 |[FT300.48.033 BT R 2 2011-11_
21 |FT300.48C.211 il Bl K 2B AR RUBBER RING (2) 1 2011-11_
22 |TB404.484.3 Ja BT B NAMEPLATE LAMP ASSEMBLY 2 2011-11_
BRAKE LIGHT SWITCH
23 |TB450.484E.5 7o 3% BRAKE SWITCH INSTALLATION PLATE 1 2011-11_
24 | TB450.484E.6 Ve Tk TAIL LAMP ASSEMBLY 1 2011-11_
25 | TD800.484B.6 S HEZE A R R A 1 2011-11_
26 |GBT818-M5X35-Al1L TR RS IRET LEFT REFLECTOR 3 2011-11_
27 |FT65.48.097 LR EI(Z) RIGHT REFLECTOR 2 2011-11_
REAR TRAILER SOCKET ASSEMBLY
28 | TD800.484B.7 SRR SCREW 1 2011-11_
3 |GBT5783-M8X16-A2L [ HARNESS LOCKING CLAMP (2) 6 2011-11_
4 |GBT93-8-A0P i 6 2011-11_
5 |GBT97.1-8-A0P S AIR PRESSURE ALARM 6 2011-11_
6 |3203505D9-L e Kiid BOLT 5 2011-11_
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TB500.484C 48.4— )5 kT £ o 20258 i (4)

liNes R B e 3

No. Code Description Quantity Remark
GBT6170-M5-A2L 1 847N AR NUT 11 2011-11_
GBT93-5-A0P i BY B ] WASHER 11 2011-11_
GBT97.1-5-A0P | WASHER 11 2011-11_
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TB450.485A Battery mounting assembly
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TB450.485A 48.5-F W& Bl 48.5-BATTERY INSTALLATION ASSEMBLY

=2 %= B B P
No. Code Description Quantity Remark
1  |GBT6170-M8-A2L 285 NUT 2 2011-11_
10 |TB450.485.1 B LR R AR BATTERY SHOCK ABSORPTION MAT 2 2010-08_
10 |FT450.48.102 LR A AR BATTERY SHOCK ABSORPTION MAT 1 2004-01_
2 |GBT93-8-A0P HUE| WASHER 2 2011-11_
3 |GBT97.1-8-A0P SR WASHER 2 2011-11_
4  [TG1204.485-02 IR AR BATTERY PRESS PLATE 1 2011-11_
5 | TG1204.485-01 FE U B AT U-TYPE PULL ROD OF BATTERY 2
6 |TB400.485A.2 R ek BATTERY IRON WIRE 1 2011-11_
7 |FT450.48.010 EEN] BATTERY 1 2011-11_
8 | TB400.485A.1 BV 2% S B POWER WIRE ASSEMBLY 1 2011-11_
9 |FT65.48.095 LREE T (—) HARNESS TIGHTEN CLIP (1) 1 2011-11_
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TB400.487 Combination instrument assembly
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TB400.487 48.7-H &R E A 48.7-COMBINED INSTRUMENT ASSEMBLY

=2 %2 i B P
No. Code Description Quantity Remark
1 FT300.48.061 H AR B COMBINED INSTRUMENT ASSEMBLY 1 2004-01_
1 FT300.48.061a HEPERE COMBINED INSTRUMENT ASSEMBLY 1 2009-05_
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TB400.49 49-T HfGM B 49-TOOL BOX ASSEMBLY

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |GBT867-4X8 4T RIVET 4 2013-02_
2 |FT65.49.101 PETE HANDLE SEAT 2 2013-02_
3 |FT65.49.115 BF HANDLE 1 2013-02_
4 |FT300.49.012 T HAIEA MR TOOL BOX WELDMENT ASSEMBLY 1 2013-02_
5  |FT65.49.102 ERite] CROSS PIN 1 2013-02_
6 |GBT5783-M12X25-8.8-A3L VAV BNy BOLT 2 2013-02_
7 |GBT93-12-A0P HSE SPRING WASHER 2 2013-02_
8 |GBT97.1-12-A0P SR WASHER 2 2013-02_
9 |FT65.49.103 [ %8 32 AR FIXING SUPPORT PLATE 1 2013-02_
TB400.49-01 o P LR transition plate 1 2011-12_
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FT300.49.001Tool box

assembly
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FT300.49.001 49— T HAR LR

49-TOOL BOX ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT5783-M12X25-A3L VAV BN BOLT 2 2011-11_
1 |FT65.49.101 PETE HANDLE SEAT 2 2003-11_
10 |FT300.49.012 T EMEA S TOOL BOX WELDMENT ASSEMBLY 1 2003-11_
2 |GBT 867-4X8 L F L HET RIVET 2 2003-11_
3 |FT65.49.115 B’y HANDLE 1 2003-11_
4 |FT65.49.102 B CROSS PIN 1 2003-11_
S |GBTS5783-M12X35-A3L [ BOLT 2 2003-11_
5 |GBT5783-M12X35-A3L YRR BOLT 2 2003-11_
6 |FT65.49.103 [ %8 32 AR FIXING SUPPORT PLATE 1 2003-11_
7 |GBT97.1-12-A0P TR WASHER 2 2003-11_
8 |GBT93-12-A0P LB E SPRING WASHER 2 2003-11_
9 |GBT6170-M12-A3L 2SR NUT 2 2003-11_
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TB400.50X 50— MAJHAGSERD M i 50-FUEL TANK INSTAllation assembly

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
1 |TA650.502.3 TAR 5 B OIL TANK COVER ASSEMBLY 1 2011-11_
10 |FT300.50.111 L diE REAR RUBBER CUSHION 2 2011-11_
11 |FT300.50.110 g3 & FRONT RUBBER WASHER 2 2011-11_
12 |GBT5783-M8X20-A2L [T BOLT 4 2011-11_
13 |TB400.50X.1 RiviEp R ey OIL TANK BRACKET WELDMENT 1 2011-11_
14 |GBT6170-M10-A3L W NUT 4 2011-11_
15 |GBT93-10-A0P i v 2R R 2 S ] WASHER 2 2011-11_
16 |GBT93-8-A0P | WASHER 4 2011-11_
17 |GBT6170-M8-A2L [ SH NUT 4 2011-11_
18 |IBT982-14 2 A B E COMBINED SEAL GASKET 2 2011-11_
18 |JBT982-14 A HHE COMBINED SEAL GASKET 2 2011-11_
19 |FT65.50.106 EOIN: Y HOLLOW BOLT 1 2011-11_
2 |FT300.50.015 TE BT FILTER MESH ASSEMBLY 1 2011-11_
3 |TB550.50Q.1 AR FUEL TANK WELDMENT 1 2011-11_
4 |JBT982-16 2 A5 COMBINED SEAL GASKET 1 2011-11_
5 |FT65.50.226 T HT IR 2 OIL DISCHARGING SCREW PLUG 1 2011-11_
6 |FT65.50.033 UUTERR S SEDIMENT CUP ASSEMBLY 1 2011-11_
6 |FT65.50.033 TR Y'Y SEDIMENT CUP ASSEMBLY 1 2011-11_
7 |FT300.50.112 RIS RUBBER PAD BLOCK 2 2011-11_
8  |FT404.50.114 FIHAEFLA AR MAIN OIL TANK BELT RUBBER WASHER 2 2011-11_
9 | TB400.50X.2 AR S OIL TANK BAND WELDMENT 2 2009-12_
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TB504.551A 55.1-$gF g8l & 55.1-LIFTER INSTALLATION ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |TB504.551A-1 55 1-$RTHR B A A - 1 LIFTER INSTALLATION ASSEMBLY-7-1 0 2011-11_
0 |TB504.551A-4 55.4- AR RL S K -4 LIFTER INSTALLATION ASSEMBLY-4 0 2011-11_
0 |TB504.551A-5 55.5- T AR WL K -5 LIFTER INSTALLATION ASSEMBLY-5 0 2011-11_
0 |TB504.551A-6 55.6- 4R THIR B AL A -6 LIFT ASSEMBLY-6 0 2011-11_
0 |TB504.551A-7 55. 74 R PR -7 LIFT ASSEMBLY-7 0 2011-11_
0 |FT500B.55.013E AXHr RS 5 S SR DISTRIBUTOR ASSEMBLY 1 2010-04_
0 |TB504.551A-3 55. 3 AR BB -3 LIFTER INSTALLATION ASSEMBLY-7-3 0 2011-11_
0 |Ta700.55A.7-01a TR 25 1 2014-10_
0 |TB504.551A-2 55 2-$RFHIR B AL A -2 LIFTER INSTALLATION ASSEMBLY-7-2 0 2011-11_
1 |TB504.551.1.1.4 AR TR ANV S8 FORCE ADJUSTING ECCENTRIC WHEEL 1 2011-11_
WELDMENT ASSEMBLY
FT300.55B.026a AR A 1 2014-10_
GBTS783-M10 x 20—A2L LY OIL FILLING PIPE WELDMENT 2 2011-11_
JBT982-33 20 Ay BOLT 1 2014-10_
24 |FT500A.55.010 T8 B R g, COMBINED SEAL GASKET 1 2010-04_
24 |FTS500A.55.010 PRT} 28 R B A LIFTER AND OPERATION ASSEMBLY 1 2010-04_
LIFTER AND OPERATION ASSEMBLY
24 |TB504.551A.1 TR AL 1

LIFTER ASSEMBLY
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TB504.551A—1 55.1-#&FFegs2¢hc s mli—1 LIFTER INSTALLATION ASSEMBLY-7-1

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |TB-B02223 TBIRTEe 44, TOOL KIT 1 2014-01_
1 |FT300.55B.016¢c WP K 1 2011-11_
1.1 |FT700.55D.136 IR RESPIRATOR COVER 1 2011-11_
1.1 |FT700.55D.136 IR 245 RESPIRATOR COVER 1 2011-11_
1.2 |GBT893.1-26 FLHI B2 SNAP RING 1 2011-11_
1.3 |FT650.40.167 FEMR SEAT PLATE 2 2011-11_
1.4 |FT700.55D.109 R T BREATH FILTER ELEMENT 1 2011-11_
1.5 |FT300.55B.164 I 24 <7 BREATHER BRACKET 1 2011-11_
1.6 |FT300.55B.027A I S A BREATHER CONNECTING PIPE WELDMENT 1 2011-11_
10 |GBTS5783-M8X25-A3L VaYy; PN Titecs 14 BOLT 2 2011-11_
11 |GBT93-8-AOP A SPRING WASHER 6 2011-11_
12 |FT300.55B.026 AR A OIL FILLING PIPE WELDMENT 1 2011-11_
13 |GBT3452.1-32.5X1.80G WES B HOTEAR I % £ O-SEAL RING 1 2011-11_
14 |FT300.55B.022a R A OIL DIPSTICK UNIT 1 2011-11_
15 |GBT6170-M12-A3L [2CH NUT 2 2011-11_
16 |GBT93-12-A0P HHE WASHER 9 2011-11_
17 |TB300.55-01 WK w2 A 8.8—A3L STUD 2 2010-05_
18 |FT500A.55.104 [V BOLT 2 2010-05_
19 |FT300.55B.121a HImA IR ) OIL CONVEYING PIPE NUT 1 2011-11_
2 |GBTS5783-M10X20-8.8—A3L VaY: BS i BOLT 2 2010-04_
2 |GBT5783-M10X20-8.8—A3L VAV BNy BOLT 2 2010-04_
20 [JBT982-22 2 A5 COMBINED SEAL GASKET 3 2011-11_
21 |FT300.55B.024 I R S OIL DISCHARGING PIPE WELDMENT ASSEMBLY 1 2011-11_
22 |FT300.58.101 25 IR HOLLOW BOLT 1 2011-11_
23 |GBTS5783-M12X40-A3L [ BOLT 3 2011-11_
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TB504.551A—1 55.1-#&FF s 3e fic Sl —1(£%)

2 li%=s ZF B b
No. Code Description Quantity Remark
24 |TB504.551A.1a TR AU LIFTER ASSEMBLY 1 2010-04_
25 |GBT5783-M12X100-A3L Vay; PN Titecs 14 BOLT 2 2011-11_
3 |GBT97.1-10-AOP HE WASHER 4 2011-11_
4 |GBT93-10 H#E10 WASHER 10 2 2011-11_
S |GBT6170-M10-A2L 2SR NUT 2 2011-11_
6 |GBT5783-M8X35-A3L 7N SIS A el BOLT 4 2011-11_
7 ]Q67512 RS Il HOSE RING HOOP 2 2011-11_
8  |FT300.55B.169 I R T 2 JE 52 BREATHER CONNECTING RUBBER HOSE 2 1 2011-11_
9 |TA700.55A.7 W ZE B PLUG,THREADED 1 2013-05_
9 |FT300.55B.029 T ZE R OIL PIPE PLUG ASSEMBLY 1 2011-11_
9.1 |FT700.55D.029 FHRE T HANDLE WHEEL ASSEMBLY I 1 2011-11_
9.2 [IBT982-8 2H A HE COMBINED GASKET 1 2011-11_
9.3 |FT700.55D.129 Ei COVER PLATE 1 2011-11_
9.4 |FT300.55B.165 KERE TENSION RUBBER SLEEVE 1 2011-11_
9.5 |FT300.55B.166 LEREL: 35 ADJUSTING NUT 1 2011-11_
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TB504.552C 55.2—&FF 2 HLM M 55.2-LIFTER CONTROL MECHANISM ASSEMBLY

2 li%=s ZF Hi ;
No. Code Description Quantity Remark
1 |TB504.552A-05 LT FRIR POSITION ADJUSTING SIGN 1 2011-11_
10 |GBT95-8-A0P TR WASHER 4 2011-11_
11 |GBT91-2X16-A0P T 14 PIN 4 2011-11_
12 |GBT894.1-18 P RETAINER RING 2 2011-11_
13 |TB504.552A-03 Je e B NYLON WASHER 1 2011-11_
14 |TB504.552A.3 HFRE CONNECTING ROD WELDMENT 1 2004-01_
14 |TB504.552A.3a BEFRE CONNECTING ROD WELDMENT 1 2010-04_
15 |TB504.552A.2 PRI IERNE & LIFTER LEFT CONTROL PRESSURE UNIT 1 2004-01_
15 |TB504.552A.2b PRI LEBRYE A LIFTER LEFT CONTROL PRESSURE UNIT 1 2011-09_
15 |TB504.552A.2a RABLEBRINES LIFTER LEFT CONTROL PRESSURE UNIT 1 2010-04_
15.1 |TB504.552A.2b.1 PRI AR BRIIES LIFTER LEFT CONTROL WELDMENT 1 2011-09_
15.2 |TB504.552A.1-01 RRE NYLON SPACER BUSH 1 2011-11_
16 |TB504.552A.1a T BN & LIFTER RIGHT CONTROL PRESSURE UNIT 1 2010-04_
16 |TB504.552A.1 PRI B R E & LIFTER RIGHT CONTROL PRESSURE UNIT 1 2004-01_
16 |TB504.552A.1b RABDLBRNES LIFTER RIGHT CONTROL PRESSURE UNIT 1 2011-09_
16.1 |TB504.552A.1b.1 PRI RIS LIFTER RIGHT CONTROL WELDMENT 1 2011-09_
16.2 |TB504.552A.1-01 e NYLON SPACER BUSH 1 2011-11_
17 |TB504.552A-01 i ROTATING SHAFT 1 2011-11_
18 |GBT5783-M8X35-8.8—A2L VAV BN e BOLT 2 2011-11_
19 |GBT93-8-A0P g WASHER 2 2011-11_
2 |TB504.552A-04 IR FRIR FORCE ADJUSTING SIGN 1 2011-11_
20 |GBT97.1-8-A0P TR WASHER 2 2011-11_
21 |TB504.552C.3 EAERE CONNECTING ROD WELDMENT 1 2004-01_
21 |TB504.552C.3a HFRE CONNECTING ROD WELDMENT 1 2010-04_
3 |TB504.552-04 TR A HANDLE HEAD ASSEMBLY 2 2011-11_
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TB504.552C 55.2— i AL B i(£E)

=2 %= B B P
No. Code Description Quantity Remark

4  |GBT62-M5-A2L T N BUTTERFLY NUT 2 2011-11_

5 |GBT93-5-A0P i BY B ] WASHER 2 2011-11_

6 |TB504.552-03 FRAS A LIMIT PLATE 2 2011-11_

7 | TB504.552.5 FRAIZ AR AR A LIMITING BOLT WELDMENT 2 2011-11_

8 |TB504.552A-02 B DUST COVER 1 2009-12_

8 |TB504.552A-02a SRR DUST COVER 1 2011-09_

9 |GBT68-M4X10-A2L FFAE XSk i T 2 2011-11_
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TB504.551A-2 55.2-#FFes3efic -2 LIFTER INSTALLATION ASSEMBLY-7-2

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
0.1 |TB504.551B.1.1 A BLAR R DISTRIBUTOR CONTROL MECHANISM ASSEMBLY 1 2011-11_
0.3 |TB504.551A.1.1 I BEAERAMLAG 2 BT DISTRIBUTOR CONTROL MECHANISM ASSEMBLY 1 2010-04_
1 |TB504.551.1.1.4 WANRER NSy S RN FORCE ADJUSTING ECCENTRIC WHEEL 1 2011-11_
10 |GBT93-10-A0P i v 2R R 2 S ] WELDMENT ASSEMBLY 2
WASHER
11 |GBT6170-M10- A3L 1S FA I8 2
12 |TB504.551.1.1-01 % JRE NUT 1 2011-11_
13 |GBT91-2x 12 B 2x12 RETAINER 2
14 |GBT62-M6-A2L W PIN 2
15 |GBT96-6-A0P #E6—AOP BUTTERFLY NUT 4
WASHER
16 [25.55.131 FA T B 2 2011-11_
17 |TB504.551B.1.1-02 DE T R TEAR HANDLE PRESSING SPRING 1 2011-11_
18 |TB504.551.1.1.1 DT RE R AR POSITION ADJUSTING SECTOR PLATE 1 2011-11_
19 |FT65.57.103 FAR T BIRET POSITION ADJUSTING ROCKER WELDMENT 2 2011-11_
2 |GBT3452.1-6.9X1.80G WES B HOTEAR IR % 1 HANDLE PRESSING SCREW 1
O-SEAL RING
20 |TB504.551.1.1.2 TR R A 1 2011-11_
21 |TB504.551B.1.1-01 JTAT R TEAR FORCE ADJUSTING ROCKER WELDMENT 1 2011-11_
3 |TB504.551.1.1.3 (VATAREE TN Y S A EN FORCE ADJUSTING SECTOR PLATE 1 2011-11_
4  |GBT3452.1-17.0X1.80G WSS OTEAR I 2% £ Pl POSITION ADJUSTING ECCENTRIC WHEEL 1
S |GBT3452.1-41.2X3.55G WES B HOTEAR K % £ WELDMENT ASSEMBLY 1
O-SEAL RING
6 |GBT1099.1-2.5X3.7X10 2 [ O-SEAL RING 1
7 |GBT1099.1-3X5X13 LR 1
8 |TB504.551.1.1-04 (RS SEMICIRCLE KEY 2 2011-11_
9 |GBT898-MI10X65-A2L S 75 SEMICIRCLE KEY 2
9 |GBT898-MI10X65-A2L WK A SPACER BUSH 2
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TB504.551A-3 553 FFes 2 lc -3 LIFTER INSTALLATION ASSEMBLY-7-3

2 li%=s ZF B b
No. Code Description Quantity Remark
.2 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
1 |GBTS5782-M8X45 VaV: BS i BOLT 4 2011-11_
10 |T30.57.144B A ) iR ONE-WAY VALVE SPRING 1 2011-11_
11 |GBT3452.1-19X2.65 WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
12 |T30.57.142B B[] R4 ONE-WAY VALVE BODY 1 2011-11_
13 |T30.57.143B ) ] JEE ONE-WAY VALVE SEAT 1 2011-11_
14 |KM550.55.120E SrHoan ek DISTRIBUTOR HOUSING 1 2011-11_
15 |IBT982-10 20 Ay B COMBINED SEAL GASKET 2 2011-11_
15 |IBT982-10 HE B COMBINED SEAL GASKET 2 2011-11_
16 |JBT1000-M10X1 Vavilit HEXAGON SCREW PLUG 2 2011-11_
17 |FT500B.55.246 TR INTERCEPTING VALVE 1 2011-11_
18 |GBT3452.1-11.8X2.65 OJE % £:1 O RING 1 2011-11_
18 |GBT3452.1-11.8X2.65 WES B HOTEAR I % £ O-SEAL RING 1 2011-11_
19 |FT500B.55.107 AT 3RS DISTRIBUTOR SUPPORT SEAT 1 2011-11_
2 |GBT93-8 HJE8 WASHER 8 8 2011-11_
20 |TS300B.55.211 A R SPRING SEAT OF SAFETY VALVE 1 2011-11_
21 |TS300B.55.210 FRE ALUMINUM GASKET 1 2011-11_
22 |12.55.218 LA SAFETY VALVE SPRING 1 2011-11_
23 |TS300B.55.209 ARk SAFETY VALVE BODY 1 2011-11_
24 |GBT308-¢ 61 FRBR BALL 1 2011-11_
25 |GBT6173-M16X1.5 VAV ik 5 HEXAGON NUT 1 2011-11_
26 |TS300B.55.251 I R A SCREW 1 2011-11_
27 |GBT3452.1-13.2X2.65 WES BN OTEAR I % 1 O-SEAL RING 1 2011-11_
28 |KMS550.55.023 T ZE R PISTON 1 2011-11_
29 ]520.55.143 P RETAINER RING 1 2011-11_
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TB504.551A-3 55.3—$FFaa5e fic ol —3(4%)

=2 %= B B P
No. Code Description Quantity Remark
3 |GBT5782-M8X50 VaV b v BOLT 4 2011-11_
30 [GBT3452.1-90X5.3 WSS H OFEAR i 2% 4t el O-SEAL RING 1 2011-11_
31 |FT500B.55.106 HiFARES OIL CYLINDER BODY 1 2011-11_
32 |GBT3452.1-17X2.65 O% A O-RING 4 2011-11_
4 |JBT1000-MI12X1.5 INFAIRIE HEXAGON SCREW PLUG 2 2011-11_
5 |IBT982-12 2H A T E COMBINED SEAL GASKET 2 2011-11_
6 |GBT3452.1-25.7X2.65 WS B H OFEAR i 2% 4t el O-SEAL RING 1 2011-11_
6 |GBT3452.1-25.7X2.65 WS 3 H OFEAR i 2% £ ] O-SEAL RING 1 2011-11_
7  |GBTI1235-24X2.4 OIK O-RING 1 2011-11_
8 |YT300A.55.124 B[] fJ £ ONE-WAY VALVE SLEEVE 1 2011-11_
9 [T30.57.164 L[] R R ONE-WAY VALVE BODY GASKET 1 2011-11_
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TB504.551A—4 55.4-#F e3¢ lic S li—4 LIFTER INSTALLATION ASSEMBLY-4

2 li%=s ZF B ;
No. Code Description Quantity Remark
.2 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
1 |TS300B.55.187 T HE ADJUSTING VALVE 1 2011-11_
10 |TS300.55.172 FFE i R MAIN CONTROL VALVE 1 2011-11_
11 [25.55.184 BN GRS SPRING 1 2011-11_
12 [25.55.176 o] Y R i 1 2 OIL RETURN VALVE REAR PLUG 1 2011-11_
13 |GBT5783-M6X20 [T BOLT 4 2011-11_
14 |KR130.55.183 R T VALVE FRONT COVER 1 2011-11_
15 [25.55.181 FE s il R MAIN CONTROL VALVE SPRING 1 2011-11_
16 |GBT1235-26X2.4 OEH O-RING 3 2011-11_
17 |TS300.55.217 FEHEE MAIN CONTROL VALVE SLEEVE 1 2011-11_
2 |GBT1235-8X1.9 OEH O-RING 1 2011-11_
3 |KR130.55.105 b e SEAL SLEEVE 1 2011-11_
4 |GBT3452.1-19X1.8 TS s FOTEAR SR 4% 44 Pl O-SEAL RING 2 2011-11_
5 |GBTI1235-22X2.4 OEH O-RING 1 2011-11_
6 |KR130.55.103 T Y ) OIL RETURN VALVE BODY 1 2011-11_
7 [25.55.180 FRAAR LIMIT PLATE 1 2011-11_
8 |GBT93-6 g WASHER 8 2011-11_
GBT5783-M6X10 VaVi B is BOLT 2011-11_

202



203

TB504.551A T 2550 5 -5




TB504.551A-5 55.5-# T es2efic sl —5 LIFTER INSTALLATION ASSEMBLY -5

2 li%=s ZF B b
No. Code Description Quantity Remark
.2 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
1 |GBT879-4X20 £ PIN 1 2011-11_
10 |FTS500A.55.104B w4 LIFTER UPPER COVER 1 2011-11_
11 |GBT93-8 S WASHER 8 11 2011-11_
12 |GBT5781-M8X20 IS KRR AR B C 7 2011-11_
13 |GBTS5781-M8X35 ISR AR A CL 4 2011-11_
14 [25.55.146L £ PUSH ROD SLEEVE 1 2011-11_
15 |25.55.145L WAN R E SRS FORCE ADJUSTING SEAL SLEEVE 1 2011-11_
16 |GBTI1235-11X1.9 OEH O-RING 1 2011-11_
17 |GBT3452.1-16X1.8 WES B HOTEAR IR % £ O-SEAL RING 1 2011-11_
18 [25.55.158 HEEHT SPRING ROD 1 2011-11_
19 [25.55.159 FHLSE AR SPRING SEAT 1 2011-11_
E300.55.140A W IR T4 SPEED DROP VALVE HAND WHEEL 1 2011-11_
E300.55.140A BT TR T4 SPEED DROP VALVE HAND WHEEL 1 2011-11_
20 [25.55.157 JIRAT FORCE ADJUSTING SPRING 1 2011-11_
21 |25.55.160 PSE MR SPRING PRESSURE PLATE 1 2011-11_
22 [25.55.161 LS NUT 1 2011-11_
23 |GBT119-C4X14 [ PIN 1 2011-11_
24 [25.55.162 B DUSTPROOF COVER 1 2011-11_
25 |GBT119-B3X40 7 PIN 1 2011-11_
26 | YT300A.55.121 bRk UPPER PULL ROD CONNECTING JOINT 1 2011-11_
27 |GBT91-5X36 7 PIN 2 2011-11_
28 |GBT97.1-22 i WASHER 1 2011-11_
29 [25.56.030 B R B TR R LOCKING PIN AND RING ASSEMBLY 1 2011-11_
3 |GBT3452.1-11.2X2.65 W ES B HOTEAR IR % £ O-SEAL RING 2 2011-11_
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TB504.551A-5 55.5—-$FFgs5e fic Sl —5(4%)

b5 K5 ZF Hi b
No. Code Description Quantity Remark
30 |[GBT97.1-20 HHE WASHER 1 2011-11_
31 |FTS00A.55.128 R R S UPPER SUSPENSION POINT ROCKER SEAT 1 2011-11_
32 1450.55.167 TR Y ROCKER CONNECTING PIN 1 2011-11_
33 |FT500A.55B.182 PR TR ROCKER FRONT CONNECTING PIN 1 2011-11_
34 |FT500A.55.106 PR bR ROCKER UPPER CONNECTING PIN 1 2011-11_
35 |FT500B.55.130A g SRR UPPER JOINT ROCKER ARM 1 2011-11_
4 |YT300A.55.116 W R A LOW SPEED CONTROL LEVER 1 2011-11_
5  |GBT91-4X20 4 PIN 1 2011-11_
6 |IBT982-22 A HHE COMBINED SEAL GASKET 1 2011-11_
7 |GBT5786-M22X1.5X20 Ay BS 1o BOLT 1 2011-11_
8  |TB504.551A.1-01 TR ik LIFTER HOUSING 1 2011-11_
9 |FT500A.55.103 gt UPPER COVER PAPER GASKET 1 2011-11_
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TB504.551A-6 55.6—#EF-ee&fd 2 -6 LIFT ASSEMBLY -6

2 li%=s ZF B b
No. Code Description Quantity Remark
.2 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
1 [300.55.130 bhgE PLUG 1 2011-11_
10 |FT500B.55.102 HEHIE AR AR OIL INLET CONNECTING PLATE PAPER GASKET 1 2011-11_
11 |GBT3452.1-15X1.8 WES 3 OTEA IR 25 £ Rl O-SEAL RING 2 2011-11_
12 |FT500B.55.103 biin (ke OIL INLET PIPE 1 2011-11_
13 |GBT3452.1-22.4X1.8 ORI O-RING 1 2011-11_
14 |FT500B.55.197 bhgE PLUG 1 2011-11_
15 |GBT1235-24X2.4 O IE O-RING 1 2011-11_
16 |TS300B.55.110 P SPRING HOOK 1 2011-11_
17 |GBT898-AM16X40 A STUD 2 2011-11_
18 |FT500B.55.118 BiH LOCK SHIM 1 2011-11_
19 |GBT6170-M16 2SR NUT 2 2011-11_
2 |GBT3452.1-15X2.65 WES B HOTEAR I % £ O-SEAL RING 1 2011-11_
20 |[FT500B.55.120 P WASHER 1 2011-11_
21 |FT500B.55.121 B LOCK SHIM 1 2011-11_
22 |FT500B.55.125 T A OIL CYLINDER BOLT 2 2011-11_
3 1300.55.131-132 PR ADJUSTING WASHER 999 2011-11_
4 1300.55.133 T2 4 R 5% SAFTY VALVE SPRING OF OIL CYLINDER 1 2011-11_
5 [300.55.134 THITT 22 4z 1) A SAFTY VALVE BODY OF CYLINDER 1 2011-11_
6 |FTS00B.55.108A HEHIE R OIL INLET CONNECTING PLATE 1 2011-11_
7 |GBT93-10 H#E10 WASHER 10 6 2011-11_
8 |GBT5781-M10X30 ISR R AR B C 4 2011-11_
9 |GBT5783-M10X25 [V BOLT 2011-11_
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TB504.551A-7 55. 77— ea &0t 5 p—7 LIFT ASSEMBLY -7

2 li%=s ZF B b
No. Code Description Quantity Remark
.2 |TB504.551A.1a FRTHARE K LIFTER ASSEMBLY 1 2011-11_
1 |GBT5781-M10X20 Ay BS 1o BOLT 2 2011-11_
1 [GBT5781-M10X20 TN AR IB R AR B C 2 2011-11_
10 |FT500B.55.113E i INNER LIFTING ARM 1 2011-11_
11 |FT500B.55.114D 1% ZETHAT PISTON TOP ROD 1 2011-11_
12 |GBT97.1-5 T WASHER 1 2011-11_
13 |GBT91-2X12 FF 1144 PIN 1 2011-11_
14 |KM550.55.105-1 LHESS SHAFT SLEEVE 1 2011-11_
15 |GBT5783-M10X35 VAV BN BOLT 1 2011-11_
16  |KM550.55.109 My CAM 1 2011-11_
17 |FT500B.55.104B LHESS SHAFT SLEEVE 1 2011-11_
18 |FT500B.55.197 bhgE PLUG 1 2011-11_
19 |GBT3452.1-22.4X1.8 ORlp O-RING 1 2011-11_
2 |GBT93-10 P10 WASHER 10 5 2011-11_
20 [FT300.55B.121a LTRHIRERESE OIL CONVEYING PIPE NUT 1 2011-11_
21 |GBT3452.1-12.5X2.65 O % £} 18 O RING 1 2011-11_
22 |GBTS5783-M10X25 [ BOLT 2 2011-11_
23 |FT300.55B.120a A THER=E 7S HYDRAULIC OUTLET PIPE JOINT 1 2011-11_
24 |GBT1235-16X2.4 OEH O-RING 2 2011-11_
25 |FT500B.55.105 HMEE OIL OUTLET PIPE 1 2011-11_
26 |GBT1235-24X2.4 OEH O-RING 1 2011-11_
27 |GBT5781-M6X16 ISR R AR B C 2 2011-11_
28 |GBT93-6 i WASHER 2 2011-11_
29 |YT300A.55.122 TR PR A INTERCEPTING VALVE LIMIT PLATE 1 2011-11_
3 |FT500B.55.127 PETHE R AR LIFTING ARM PRESSURE PLATE 2 2011-11_
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TB504.551A-7 55.7-$ T8 5e fic ol —7(%%)

2 li%=s ZF B b
No. Code Description Quantity Remark
30 |BY350.55.163 W7 R MBAT A7 ADJUSTING VALVE SOLENOID HANDLE 1 2011-11_
31 |FTS500B.55.126 TR A5 T INTERCEPTING VALVE ADJUSTING ROD 1 2011-11_
32 |GBTI1235-13X1.9 O O-RING 2 2011-11_
4 |FT500A.55B.016 T B LIFTING ARM ASSEMBLY 2 2011-11_
S |FTS00B.55.115A F-HIEB LIFTING SHAFT SLEEVE B 2 2011-11_
6 |GBTI1235-60X5.7 OEH O-RING 2 2011-11_
7 |FTS00B.55.122A GHESS SHAFT SLEEVE 1 2011-11_
8 |FT500A.55.110 SRl LIFTING SHAFT 1 2011-11_
9 |GBT882-B5X65 il PIN 1 2011-11_
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FT500A.56B.001-1 56.1-2H:AHH 2 i—1 SUSPENSION MECHANISM ASSEMBLY-1

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |GBT899-AMI16-M16X1.5X45—-A3L RS g 8.8—A3L STUD 8 2011-11_
10 |FT300.56A.103 B COVER 4 2011-11_
11 |FT300.56A.016a FRAAT 2o i, LIMIT ROD ASSEMBLY 2 2011-11_
11.1 [FT300.56A.023 PRI 4 A LIMITING ROD LOCK PIN ASSEMBLY 1 2011-11_
11.2 |FT300.56A.161 FELASE AT AT LIMITING ROD ADJUSTING SCREW 1 2011-11_
11.3 |GBT6170-M22-A3L |Eitbayzil o5 NUT 1 2011-11_
11.4 |FT300.56A.022a g GRS EXTENSIBLE GUIDE PIPE WELDMENT 1 2011-11_
11.5 [FT300.56A.021a AT ER Sk SR EXTENSIBLE ROD BALL ASSEMBLY 1 2011-11_
12 |GBT91-4X36-A0P FF 114 PIN 4 2011-11_
13 |GBT6178-M20-A3L LB A T A NUT (PAGES1) 4 2011-11_
14 |GBT97.1-20-A0P g WASHER 2
14 |GBT97.1-20-A0P g WASHER 2
15 |FT300.56A.110a PR S5 T £ LIMITING ROD REAR CONNECTING PIN 2 2011-11_
16 |FT500A.56.012 TR R LOWER PULL ROD ASSEMBLY 2 2011-11_
16 |FT500A.56.012 R A LOWER PULL ROD ASSEMBLY 2 2011-11_
17 |FT300.56A.111a EEid ROUND BOARD 2 2011-11_
18 |FT300.56B.015 7o NI R A LEFT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
19 |FT300.56A.017 ZeBRAFT SR LEFT LIMITING ROD BRACKET WELDMENT 1 2011-11_
2 |FT300.56B.014 AR R A RIGHT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
3 |GBT93-16-A0P HSE SPRING WASHER 16 2011-11_
4 |GBT6171-M16X1.5-A3L |Eitbayzil o5 NUT 8 2011-11_
5 |FT300.56A.102 FRAATER 4 LIMITING ROD CONNECTING PIN 2 2011-11_
5 |FT300.56A.102 PR FF I 4 LIMITING ROD CONNECTING PIN 2 2011-11_
6 |FT300.56A.019 A R SR A RIGHT LIMITING ROD BRACKET WELDMENT 1 2011-11_
7 |GBT5783-M16X40—A3L aYiES 1o BOLT 8 2011-11_
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FT500A.56B.001Suspension mechanism assembly-1




FT500A.56B.001-1 56.1—2FEMIM M 5 —1(4%)

=2 %2 i B P

No. Code Description Quantity Remark
GBT91-5X32-A0P I 14 PIN 4 2011-11_
GBT882-B18X55-A0P i PIN 2 2011-11_
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FT500A.56B.001Suspension mechanism assembly-2

Lower tie rodassembly § ™%




FT500A.56B.001-2 56.2—&H:AH B pli—2 SUSPENSION MECHANISM ASSEMBLY -2

2 li%=s ZF B b
No. Code Description Quantity Remark
1.1 [GBT91-2X10-A0P FF 114 PIN 1 2011-11_
1.2 |GBT97.1-6-AOP TR WASHER 1 2011-11_
1.3 [FT300.56A.020b JE RS A A SEAT PLATE WELDMENT 1 2009-09_
1.3 |FT300.56A.020a JEE RS A1 SEAT PLATE WELDMENT 1 2001-01_
1.4 |FT300.56A.216 & R LOCKING CLAMP 1 2011-11_
2.1 |FT500A.56.026 R TR AR UPPER PULL ROD FRONT ADJUSTING ROD 1 2011-11_
2.2 |GBT6173-M27X2-A3L 7N F TR ASSEMBLY 1 2011-11_
2.3 |FT500A.56.130 EREE A NUT 1 2011-11_
2.4 |GBT6173-M27X2-LH-A3L Ay cRirL-85 ADJUSTING SOLENOID 1 2011-11_
2.5 |FT500A.56.024 RSV SR NUT 1 2011-11_
UPPER PULL ROD REAR ADJUSTING ROD
2.6 |FT65.56.015 R TR A B ASSEMBLY 1 2011-11_
3 |FT500A.56.101 PEFHFE RO 2 2011-11_
4.1 |FT500A.56.107 PETFFF I3 X UPPER PULL ROD LOCK PIN ASSEMBLY 1 2011-11_
4.2 |GBT6171-M27X2-7Zn.D 1S FA I8 LIFTING ROD UPPER CONNECTING PIN 1 2011-11_
4.3 |FTS00A.56.033 PRI FFIRE R LIFTING ROD UPPER CONNECTING FORK 1 2011-11_
NUT
4.4 |GBT6171-M27 x 2-A3L [SH LIFTING ROD SOLENOID WELDMENT 1 2011-11_
4.5 |FT500A.56.108 T TR 1 2011-11_
4.5 |FT500A.56.108 PETHFT T X NUT 1 2011-11_
5 |FT500A.56.118 HHE LIFTING ROD LOWER CONNECTING FORK 2 2011-11_
6 |GBT91-5X40-A0P FF 044 LIFTING ROD LOWER CONNECTING FORK 2 2011-11_
WASHER
7 |FT300.56A.112 PRI R PIN 2 2011-11_
8 |GBT97.1-24-A0P g 2011-11_
8 |GBT97.1-24-A0P i LIFTING ROD LOWER CONNECTING PIN 2011-11_
9 |GBT91-5X32-A0P T 114 WASHER 2 2011-11_
WASHER
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FT454.58H.001 Fuel pump oil pipe assembly
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FT454.58H.001 S8—JHZEim4s i

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |FT300.58.101 25 IR HOLLOW BOLT 1 2011-11_
10 |FT404.58X.011 A Bk -1 PRESSURE OIL PIPE ASSEMBLY-1 1 2011-11_
11 |GBT5783-M8X35-A3L VaYi PRy e BOLT 2 2004—01_
12 |GBT93-8-A0P HHE WASHER 10 2011-11_
13 |GBT3452.1-15X2.65G RSB HOTEAR IR % £ O-SEAL RING 1 2011-11_
14 |FT304.58L.010 B EE GEAR PUMP 1 2011-11_
15 |GBT70.1-M8X40-A2L WS IR SR ET SCREW 4 2011-11_
16 |GBT3452.1-21.2X1.8G WES BN OTEAR I % 1 O-SEAL RING 1 2011-11_
17 |FT400.58X.015 WA R A OIL SUCTION SHORT PIPE WELDMENT 1 2011-11_
18 |GBTS5783-M8X25-A2L [ BOLT 2 2011-11_
19 |Q67632 R IR HOSE HOOP 32 4
2 |JBT982-22 2 A5 COMBINED SEAL GASKET 2
20 |FT450.58.103 WA R OIL SUCTION HOSE 2 2009-09_
20 |[FT300.58A.104 W 4 OIL SUCTION HOSE 2 2004-01_
21 |FT400.58X.040 TETHIER S AL OIL FILTER ASSEMBLY 1 2011-11_
22 |GBT5783-M8X16-A2L [V BOLT 2 2011-11_
23 |GBT95-8—A0P TR WASHER 2 2011-11_
3 |FT450.58X.011 WA A OIL SUCTION PIPE WELDMENT 1 2011-11_
4 |FT700.58A.101 & EEE LA JOINT 2 2011-11_
S |GBT6170-M6—-A2L [2CH NUT 3 2011-11_
6 |GBT93-6-A0P LB E SPRING WASHER 3 2011-11_
7 |FT300.58.013 T 5 IR A OIL PIPE CLAMP AND RUBBER WASHER 6 2011-11_
8 |GBT5783-M6X30-A2L YRR BOLT 3 2011-11_
9  |FT404.58X.012 Z B A UK MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY 1 2011-11_
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TB504.582C 58.2—Z H& IR #RHMIH B AL 58.2-MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
0 |TB504.582C-2 58.2.2— % W& WL 2 1 —2 MULTI-WAY VALVE CONTROL MECHANISM 0 2010-06_
0 |TB504.582C-1 58.2.1- 2 FE IR MLIY S -1 ASSEMBLY-2 0 2010-06_
0 |TB504.582C-1 Z B IR B PG B —1 MULTI-WAY VALVE CONTROL MECHANISM 0 2010-06_
0 |TB504.582C-3 58.2.3— 2 W& MR N 2 -3 ASSEMBLY-1 0 2010-06_
1 |FT354.58C.019b 2 W RS A -2 MULTI-WAY VALVE CONTROL MECHANISM 1 2014-06_
ASSEMBLY-1
1 |FT354.58C.015b 22 [ FR 0 T S i —4 MULTI-WAY VALVE CONTROL MECHANISM 1 2014-06_
1 |FT354.58C.017a 2 W A s - 1 ASSEMBLY-3 1 2014-06_
1 |FT354.58A.018b 2 M RIS MULTI-WAY VALVE OIL INLET PIPE 1 2014-06_
1 |TB504.552-04 T KB ASSEMBLY-2 2
MULTI-WAY VALVE OIL OUTPUT PIPE
ASSEMBLY -4
MULTI-WAY VALVE OIL INLET PIPE
ASSEMBLY-1
MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY

HANDLE HEAD ASSEMBLY
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TB504.582C % B[R4 L & Rli-1
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TB504.582C—1 58.2.1-Z MR #H M B i—1 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY-1

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
0 |8A5131906 LA S SAFETY VALVE ASSEMBLY 1 2010-06_
FT654.58B.102 REAumHE kAL STRAIGHT THREAD JOINT BODY 1 3 2010-06_
10 |GBT6170-M10-A3L [R5 NUT 3 2010-06_
11 |FT700.58A.101 R MCR D RN JOINT 1 2010-06_
12 |FT354.58C.017 2 W A - 1 MULTI-WAY VALVE OIL INLET PIPE 1 2010-06_
ASSEMBLY-1
2 |JBT982-22 20 £y 25 A 3 2010-06_
3 |FT354.58C.019a 2 W RS A -2 COMBINED SEAL GASKET 1 2010-06_
4 |FT354.58C.016a £ % i) IR M4 SR, MULTI-WAY VALVE OIL INLET PIPE 1 2010-06_
5 |FT354.58D.015¢ EA i CEy ASSEMBLY-2 1
6 |GBT93-10-A0P T i 25 B 5 4 ] MULTI-WAY VALVE OIL RETURN PIPE 4 2010-06_
ASSEMBLY
7 |GBT5783-M10X30—A3L [ MULTI-WAY VALVE BRACKET WELDMENT 1 2010-06_
8 |GBT5782-M10X70—A2L Ay BS 1o WASHER 3 2010-06_
FT654.58B.020 £ % ) 2 1 2010-06_

BOLT
BOLT
MULTI-WAY VALVE ASSEMBLY
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TB3504.582C 2 % [ 5 20 HLK L k-2

% B4 1.5 U DFS0F




TB504.582C—2 58.2.2— % MR BEHM LA B i —2 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY-2

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |FT654.58.107 25 B -1 HOLLOW BOLT -1 3 2010-06_
10 |FT354.58A.030 SIEHSS QUICK CHANGING JOINT 4 2010-06_
11 |FT354.58A.104 et A 3k BRITISH SYSTEM OIL PIPE JOINT 4 2010-06_
12 |GBT3452.1-12.5X2.65G WES 3 OTEA IR 25 £ Rl O-SEAL RING 4 2010-06_
13 |GBT6173-M22X1.5-A3L Vay: Fiit 25 NUT 4
14 |FT354.58A.015¢ 22 [ FR 0 T S i —4 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2009-09_
14 |FT354.58A.015b 2 % 1y L TS SR -4 ASSEMBLY-4 1 2010-06_
15 |FT654.58B.102 R LAk MULTI-WAY VALVE OIL OUTPUT PIPE 2 2010-06_
16 |FT354.58A.014C 22 W IR A A -3 ASSEMBLY -4 1
17 |FT354.58A.016b 2 B IR A - 1 STRAIGHT THREAD JOINT BODY 1 1
MULTI-WAY VALVE OIL OUTPUT PIPE
17 |FT354.58A.016¢c Z PR A B -1 ASSEMBLY -3 1 2010-06_
18 |FT354.58A.017b Z B IR A Bk -2 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
18 |FT354.58A.017c 2 M BRI T S -2 ASSEMBLY-1 1 2009-09_
18 |FT354.58A.017c Z 5 1 A A Bk -2 1 2009-09_
2 |JBT982-22 2H A2 T 4 MULTI-WAY VALVE OIL OUTPUT PIPE 8 2010-06_
ASSEMBLY-1
3 |FT354.58C.015a 2 IR A S - 1 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
4 |FT700.58A.101 REAXHE @ LK ASSEMBLY-2 1 2010-06_
5 |GBT3452.1-15.0X2.65G WES BN OTEAR I % 1 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
6 |FT354.58A.018a Z 1 A S -2 ASSEMBLY-2 1 2012-02_
6 |FT454.58X.011a 2 % ) HE A MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
ASSEMBLY -2
7 |GBT93-8-A0P HhE COMBINED SEAL GASKET 2 2010-06_
8 |GBT5783-M8X30-A2L 2 2 2010-06_
9 |FT354.58A.103 B2 2 MULTI-WAY VALVE OIL OUTPUT PIPE 2010-06_

ASSEMBLY-1
JOINT
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TB504.582C £ 2% 1R AL HL & H-3

12
A

16

H AR
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TB504.582C—3 58.2.3— % MR BEHM A B i —3 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY-3

2 li%=s ZF B ;
No. Code Description Quantity Remark
1 |TB604.582G-01 FHk HANDLE HEAD 2 2012-12_
1 |TB504.552-04 TR AL HANDLE HEAD ASSEMBLY 2
10 |GBT97.1-8-A0P -2 WASHER 2 2010-06_
11 |TB504.552A-01 =Rt ROTATING SHAFT 1 2010-06_
12 |GBT882-B6X28 i PIN 8
13 |FT804A.58L.133 AERIFE S RIGHT REVOLVING PULL ROD FORK 2 2010-06_
14 |GBT6170-M8-A2L [2CH NUT 2 2010-06_
15 |GBT97.1-6-A0P -2 WASHER 10 2010-06_
16 |GBT91-2X12-A0P FF 114 PIN 10 2010-06_
17 | TB504.582A-01 [ Es SCREW 2 2010-06_
18 |FT804A.58L.136 FEERIFFE X LEFT REVOLVING PULL ROD FORK 2 2010-06_
19 |FT654.58.103 IEEE R CONNECTING PLATE 4 2010-06_
TB504.552A-02 B s DUST COVER 1 2004-01_
TB504.552A-02a B DUST COVER 1 2011-09_
20 |GBTS882-B6X22 i PIN 2 2010-06_
21 |TB504.582A.1 R CONNECTING PLATE WELDMENT 1 2010-06_
22 |TB504.582A.2 BRI CONNECTING PLATE WELDMENT 1 2010-06_
GBT68-M4X10-A2L FFAE AL IR ET 2 2010-06_
GBT894.1-18 P RETAINER RING 2 2010-06_
TB504.552A-03 Je e HE NYLON WASHER 2 2010-06_
6 |TB504.582A.4 Z BB FEE A MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2004-01_
6 |TB504.582H.4a Z W IR BN A2 UNIT2 1 2011-09_
TB504.582H.4 Z BRI EA MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-02_
6.1 |TB504.582A.4.1 Z P IR IFTIR A UNIT2 1 2010-06_
6.2 |TB504.582A.1-01 JeklmE MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2011-11_
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TB504.582C £ 2% 1R AL HL & H-3

12
A

16

H AR
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TB504.582C—3 58.2.3—% [ (R R AH A4 6L 5 —3(%E)

b5 K5 ZF Hi ;
No. Code Description Quantity Remark
TB504.582H.3 Z BRI FEE A MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-02_
TB504.582A.3 Z IR BT R UNIT 1 1 2004-01_
TB504.582H.3a Z IR FFEA] MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2011-09_
7.1 |TB504.582A.3.1 Z P IR IFTIR A UNIT2 1 2010-06_
7.2 | TB504.582A.1-01 JeklmE MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-06_
UNIT 1
8  |GBT5783-M8X35-A2L IS S MULTI-WAY VALVE CONTROL ROD WELDMENT 2
9  |GBT93-8-A0P g NYLON SPACER BUSH 2 2010-06_

BOLT
WASHER
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TB300.583ASingle-circuit hydraulic pressure output assembly2
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TB300.583A 58.3—FA &y [ H B 2 58.3-SINGLE-WAY HYDRAULIC OUTPUT ASSEMBLY 2

liNes R B e 3
No. Code Description Quantity Remark
1 |FT354.58A.104 B A 3k BRITISH SYSTEM OIL PIPE JOINT 1 2011-11_
2 |FT354.58A.030 etk QUICK CHANGING JOINT 1 2011-11_
3 |FT354.58A.103 B2k 25 DUSTPROOF COVER 1 2011-11_
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TA600.62ZC 622447 62-SAFETY BELT

=2 %= B B P
No. Code Description Quantity Remark
1 |TA600.62 Eitied SAFETY BELT INSTALLATION ASSEMBLY 1 2012-01_
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FT404.74A.002Front balance weightassembly

S




FT404.74A.002 74-Hifid &4 g 74-FRONT BALLAST ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |GBT6170-M16-8-A3L 1S FA I8 NUT 2 2012-09_
10 |FT650.74.108 AR A: TOWING NUT 2 2011-11_
11 |FT404.74A.108 LAY CONNECTING BOLT 1 2011-11_
GBT93-16-Zn.D T v T s e 4 WASHER 6 2011-11_
GBT97.1-16 g WASHER 6 2011-11_
4  |GBT5783-M16X35-Zn.D Ay B v BOLT 4 2011-11_
S |FT300.74A.107 ] o 42 FIXING BRACKET 1 2011-11_
6 |FT404.74A.010 BITCEE /N g FRONT BALLAST ASSEMBLY 1 2012-01_
6.1 |FT300.74A.106 il BALLAST 6 2011-11_
6.2 |FT300.74A.105 [[MEEEN BALLAST 2
GBT5785-M20X1.5X80-8.8—A3L Ay B v BOLT 2
GBT97.1-20 g WASHER 2 2011-11_
FT300.74A.110 #5|H TOWING LUG 2011-11_
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FT300.74B.001Fore balance weight frame assembly
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F'T300.74B.001

TA—Hi Tl H 4R

W, 74-FRONT BALLAST BRACKET ASSEMBLY

bps (=2 Ak e 3
No. Code Description Quantity Remark

1 FT300.74B.102 L B AR FRONT BALLAST BRACKET MAT BLOCK 1 2011-11_

2 FT300.74B.101 fioEse BALLAST BRACKET 1 2009-11_

2 FT300.74A.101 e BALLAST BRACKET 1 2004-01_

3 GBT898-AM16-M16X70-Zn.D R MR 8.8—A3L STUD 4 2011-11_

4 GBT97.1-16 HupE WASHER 6 2011-11_

5 GBT93-16-Zn.D Fr i Y o A WASHER 6 2011-11_

6 GBT6170-M16-A3L 12EE M16-A3L NUT 4

GBT5780-M16X90-A2L A KRR BOLT
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TB400.91Rear balance weight assembly




TB400.91 91-/5HlE & 91-REAR BALLAST ASSEMBLY

2 li%=s ZF Hi ;

No. Code Description Quantity Remark
1  |GBT6171-M16X1.5-A3L |Eilbav=1 28 H% NUT 3 2011-11_
2 |GBT93-16-A0P HSE SPRING WASHER 6 2011-11_
3 |TB400.91-02 JEBLERET 1 REAR BALLAST SCREW I 3 2011-11_
4 | TB400.91-01 JEHLE REAR BALLAST 6 2011-11_
5 | TB400.91-04 g WASHER 18 2004-01_
5  |FT650.34.104 HHE WASHER 18 2009-09_
6 |TB400.91-03 Ja il AT I REAR BALLAST SCREW I 15 2011-11_
6 |TB400.91-03 JEBCE AT I REAR BALLAST SCREW II 15 2011-11_
7 | TB400.91-05 [ BOLT 3 2011-11_
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TB3504.384 G Hro A s




TB504.384 J5#Fieik i, REAR AXLE HOUSING ASSEMBLY

2 li%=s ZF B b
No. Code Description Quantity Remark
1 |FT300.38J.101a JERRTE Ak REAR AXLE HOUSING 1 2011-11_
10 |GBTS782-M10X60-A3L Ay BS 1o BOLT 1 2004—01_
11 |GBT899-AMI2-M12X1.25X150-8.8—A1L |84 8.8—A3L STUD 24
11 |GBT899-AMI2-M12X1.25X160-8.8—AIL  |XU3L18k: 8.8—A3L STUD 2 2010-03_
12 |GBT93-12-A0P HSE SPRING WASHER 24 2011-11_
13 |GBT6171-M12X1.25-10-A3L Eibayecl S5 NUT 24 2004-01_
14 |GBT119.1-12m6X28 [T £ PIN 2 2004—01_
15 |FT65.38.026 THZE LN, Oil Plug assembly 1 2011-11_
15 |FT65.38.026 THZE R Oil Plug assembly 1 2011-11_
16 |TB554.384-02 7 PIN 4 2011-11_
2 |FT300.38.016a T SZE R REFUELING AND AIRING PLUG ASSEMBLY 1 2011-11_
3 |IBT982-36 2 A5 COMBINED SEAL GASKET 1 2011-11_
4 |GBT5783-M8X20-A2L YRR BOLT 4 2011-11_
5 |GBT93-8-A0P HJE WASHER 4 2011-11_
6 |FT300.387.124 a8 UPPER COVER 1 2011-11_
7 |FT300.387.206 RS0 25 REVERSE SIDE COVER 2011-11_
8 |GBT93-10—-A0P i v 2R R 2 ] WASHER 2011-11_
GBT5783-10X25-A3L VaVi B is BOLT 2011-11_
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